Eimplicity

oo

DoC e oo b LT éom:op“"'_”'
o - Sy s o e e
- L o L e e R

1 s e
o e ok B
R L i e B

RIDING TRACTOR

SOVEREIGN 3416H MFG. NO. 871

SIMELICITY MANUFACTURING COMPANY, INC.

TP-1353 ;
FRINTED N USA



TO THE OWNER

Congratulations on vour purchase of the Simplicity tractor. It kas been designed with emphasis on the ahitity todo your
mast important jobs quickly and efficiently with the least operator effort.

So that you can get the very most from your purchase, you and anyene else who may operate the tractor should study this
manual and the cwnars manual for your attachments before using your Simplicity tractor. Throughaut the manual, we will
refer to directions as left, fight, front, and rear. These directions are as the operatar sits on the tractor seat in the driving
pasition.

For your own safety and that of your family and others, periodically review the safety tips found in this manual. You will find:

the wble of contents very usaful in referring to this manual when questions arise Tn the future. We have provided you with
infarmation to perform most service jobs quickly and easily, but your Simplicity dealer will be happy to help r,ruu with any
SEfVICE OF repair work.

When ordering replacemeant parts for your Stmplicity tractor, be prepared to give vour dezler the [dentification nombers
foung on the tractor and eng ne identification plates shown below. The identification plate for the tractor 15 located on the
frame in front of the tractor seat. The ane for the engine is located on the left side of the sngine blower housing. We scggest
that you locate the nuinbers and recard them below for easy reference.

BEMPLICTTY MANUFACTURING CO., INC.

PORY WASHINGTON, WIS, U S.A.
Refer {o 1.d. no. when

writing ar ordering parts.

L.D. Nao.

Y |

. TRACTOR IPENTIFICATION PLATE ENGINE IDENTIFICATION PLATE

TABLE OF CONTENTS

PROTELCT YOURSELF AND OTHERS 1 SEAT ADJUSTMENT

SIMPLICITY NEW EQUIPMENT WARRANTY 1 CLUTCH FEEE TRAVEL

OPERATION 2 HYDROSTATIC MEUTRAL ADJUSTMENT
INSTRUMENTS ANG CONTROLS 2 FOOT PECAL BRAKE ADJUSTMENT
BEFORE OPERATING THE TRACTOR 4 PARKING BRAKE ADJUSTMENT
‘BTARTING THE ENGINE b FOWER TAKE - OFF CLUTCH ADJUSTMENT
STOPPING THE ENGINE ] STARTER - GENERATOR BELT
CONTROLLING TRACTCOR GROUND SPEED 4] ADJUSTMENT
HOT WEATHER OPERATION 3] CARBURETOR ADJUSTMENT
CCoLD WEATHER GPERATION ] MAINTENANCE
DUSTY CGPERATING CONDITIONS B ORCERING REPLACEMENT PARTS
OUT OF SERVICE PROTECTION {STORAGE) 5 EVERY 5 HOURS QF GPERATION
STARTING THE TRACTOR AFTER STORAGE ? EVERY 2B HOURE OF OPERATION
QPERATION CHART 8 EVERY 100 HOURS OR ONCE A YEAR
TROUBLE SHOOTING GUIDE g SCHEDULED MATNTENANCE CHART

ADJUSTMENTS 10 ACCESSORIES
RAISING THE TRACTOR HOOD 10 ATTACHMENTS
RAISING THE SEAT DECK 10 PARTS LESTING

10
11
il
31
12
12

12
13
14
14
14
14
18
19
20
20
21




" “Tio not

SAFETY PRECAUTIONS TG PROTECT YOURSELF AND OTHERS

OPERATION
Enow the controls and bow to stop quickly - READ THE
OWNER'S MANUAL. .

D> not allow children to aperate vehicle, Do not allow adults
to opetate it withowt proper inshuctdon.

catry passengers. KEEP CHILDREM AND PETS A
SAFE DISTANCE AWAY.

Clear work area of ohjects which might be picked up and
thrown.

Take all positle precaution: when leaving wehicle unat

. tended; such as disengaging power-take-off, lowering attach- -

ments, shifting into neutral, setting parking braks, stopping
engine and removing key.

Do not stop or start suddenly when qoing uphill or down-
gﬂ.anw up and down the face of steép slopes; never across
2 face. _

Redues on slopesand in sharp tums to prevent tippi.ﬁg
or loss of eontrol. E:rmsa extreme caution when changing
divectivn on dapes.

Stay alect for holes in terrain and other hidden hazards,
Use care when gmlling loads or using heavy equipment.

A. Uz only approved drawbar ]:Er.ch poin?s. _

B- Limit ioads to those you can safely control.

. Do pat tum 7. Use care when backing.

D. Uze equnterweight (3) or wheel weights “when sug

gested in owner’'s mannal. )

Watch out for traffic when crossing ornear roadways.

Keep all nuts, bolts, and screws tight to be sure equipment
iz in safe working conditdan.

Do not alter basit engine governor ssttings or overspeed -

enine.
Do not te equipment When barefoot or wearing open
sandals. ;Rways wear substantial footyrear.
FUEL AND FIRE HAZARDS
Hangle gascline with care — it is highly fammalie.

A. Use approved g@soline container.

B. Never remove cap or add msoline to a running or hot

ﬁ_igine or fill fuaftank indoors. Wipa up spilled gaso-
2.

C. Open doors if engine fs run in garage.— exthaust furmes
are dangercus. Do not run engine indoors.
Never store equipment with gascline in the tank inside a
building where fumes may reach an open flame or spark.

.Allowr engine to cool befora storing in any enclosure.

To veduee fire hasard keep engine free of grass, leaves ar
excessive (raass. :
ATTACHMENTS

Disenqage all attachment clutches and shift into nentral be-
fore attempting to start engine,

Dissngage power to attachments and stop engine before
leaving operatar position.

Disenmage. power to attachment (5} and stop engine before
making any repairs or adjustnents.
Disangaqe power to attachments when transporting or not
in usa, - T
When using any attachments. never direct dissharge of ma-
tegal toward bystanders or allaw anyone near vehicle while
in operation. S
Keep vehivle and attachments in good operating condition
and keep safety devices in place. Use quards as instructed in
owmer’s manual. .
Vehicle and attachments should be stopped and mﬁ;ed
for damage after strking a forsign object and the ge
should be repaired before restarting and operating the equip-
ment. - _
When using vehicle with mower: .
EI} w ooly in daylight or in good artificial light
2) Never make a-tutting height adinstrnent while ef-
ine is running if operator must dismount to do sa.
EE} guten ine off when umlug?ing chute.
4) Check biide mounting bolts for proper Hghtmess at
frequent intervals.

Stop blades ahen croming gravel drives, walks or reads.

If the egnipment should start to vibrate abrarmatly, stop
the engine and check immediately for the cauge. Vibration
is generally a warning of troubla.

description of any Simplicity product.

SIMPLICITY'S NEW EQUIPMENT WARRANTY

The Company warrants Simplicity products to be free from defects in matsrial and workmenship, except
the Company makes no warranty, express or implied, with respect 1o tives, engings, generators and voltage
regulators, which are warranted by their respective manufacturers. Any part covered by this warranty which
s proven defective within one year {45 davs for equipment used for rental, municipal or commercial
purpeses) under normal use, from date of purchase, will be replaged without charge, provided such part is
returnaed to the factory, {if reguested), and is found to be defective upon examination at the factory. This
warranty does not apply to any Simpheity products altered outside of the Simpficity factory. THE
FOREGCING WARRANTY IS [N LIEU OF ALL OTHER WARRANTIES, EXPRESS OR IMFLIED, OF
MERCHANTABILITY, FITNESS FOR A PARTICULAR FURPOSE, PERFORMANGE, OR GTHERWISE,
The Company's obligation under its wamanty is strictly and exelusively limited 1o the replacement of such
parts, and in no event shall the Company be liable for any other damages, whether direct, immediate,
incidental, special, or consequential. Stmplicity Manufacturing Company, Inc., ressrves the right to modity
or change specifications without prior notification. There are no warranties which extend beyond the




OPERATION

Figure 1. Tractor instrument panel as seen from the operators posTtion on tractor seat.

INSTRUMENTS AND CONTROLS-HOW TO
UNDERSTAND AND USE THEM

Ficture yourself seated on your Scverelgn tractor. Before
starting the engine, lets learn how to understand and use
the instruments and contrels. The paragraphs referrimg to
the insttuments and controls are illustrated on figures 3
through 5.

IGNITION SWITCH: (Figure 1, item E) To actuate the
ignition switch first insert the iqnitinn key as shown. When
the ke is turned clockwiss to the first position, the ignition
is OM. In the ON position the lights, hounmeter, ete. will ap-
erata. Turn the key clockydse past the ON position to the
START position to actuate the starter, THE HYDROSTA-
TIC TRANSMISSION CONTROL LEVER MUST BE IN
THENEUTRAL POSITION AND THE POWER TAKE OFF
CLUTCH CONTROL LEVER MUST BE IN THE DISEN-
GAGED POSITION BEFORE THE STARTER WILL AC-
TUATE. Felease the key as zaon as the engine starts. Retum

the key to the vertical posidon to stop the engine. CAL-
TION: ALWAYS REMOVE THE IGNITION KEY WHEN
CLEANING, ATLUSTING, OR SERVICING THE TRACG-
TOR OR ANY ATTACHMENT OR WHEN LEAVING THE
VEHICLE UNATTENDED.

CHOKE CONTROL KNOB: (Figure 1, item D) The
choke control knok may be pulled out to increase the
amoust of foel entering the engine for starting and cold
weather warmup. When starting a cald engipe in cold wes-
ther puli the choke all the way cut. Some choke may be re-
quired to start fhe engine when the air temperatore is above
70 degrees F or while the engine is shill warm from being
recently run. After the enging has started, push the choke in
slowdy. In cold weather it may be neceseny to leave the
choke pulled out slightly for thres or four mioates while the
engine warms up. NEVER OPERATE THE ENGINE WITH
THE CHOKE OUT AFTER IT HAS HAD SUFFICIENT
TIME T3 WARM UF - ABOUT 5 MINUTES SHOULD BE
SUFFICIENT EVEN IN COLE WEATHER.



GENERATOR WARNING LIGHT: (Figure 1, itemF)
The generator light will werm you if the generator or voltage
requlator on your tractor is not funetaning properly. It iz
normmzl for the generator lght to come on when the ignition
switch iz in the ON porsition and the engine iz stopped ot
running at low speed. The light shewrld go out when the en-
gineis moning at high speeds. If it does not the qenerator or
voltage requlatoris not functioning properly. Check the gen-
erator belt adiustment as described on page 12. See your Sim-
Picity dealer if the light will not go out after the belt iz ad-
jasted.

‘HOURMETER: {CPTIONAL}- (Figure 1, itern G} The

hourmeter is designed to record the number of hours the en-
gine runz. However, sinee it is elestrically operated, it will
ren apy tiroe the ignitfon switch isin the ON position even
though the ergine may not be running. The hourmeter i use
ful in keeping accurate maintenance reconds, and also a con-
venient way of telling bow much time the tractor has been
used on & particular job,

FUEL GAUGE AND FILLER CAP: (Fiqure 1, item
A) The fuel qeoge indicates the ameount of fuel in the tank.
Before adding fuel, shut off the engine and allow it to codl.
To remove the fuel gauge and filler cap for adding gescline,
turn the fuel filler gaugecap eounter-clockvrise. The fuel
tank helds approximately 3 gllons - encugh for about 3
heurs of mowing. Use lsaded or non-leaded “requlac™ grade
automotve gasoline, CAUTION: DO NOT ALLOW LIGHT-

ED CIGARETTES, MATCHES, ETC., AROUND' ANY ..

OPEN GASOLINE CONTAINER. DG NOT OVER FILL;
WIPE UF ANY SPILLED GASOLINE.

LIGHT SWITCH: (Figure 1, item C) The switch should
be moved up to the ON position to turn on the irachor
lights. To prevent the lights from being ttrned on by un-
authorized persens, the ignition switch must also ba in the
ON position for the lights to operate. To turn the lights
off, push the light switch down to the OFF position. DO
MNOT OPERATE THE LIGHTS FOR LONG FERIODS OF
TIME {MORE THAN 20 MINUTES) WHEN THE GENER-
ATOR LIGHT IS ON OR THE BATTERY MAY DIS-
CHARGE ENQUGH &0 IT WILE NOT START THE EN-
GINE. ’

POWER LIFT SWITCH: {OPTIONAL) (Figure 1,
itern B) The power Lift switch contrals the electrcally oper-
ated power lift unit. Push the toggle switch forward when
you wish to raiss a front center or rear mounted attachinent,
Pull it baek toward you to lower the attachments. The power
1ify will stop and held in any positicn when you releass the
togyle switch. The height indicator {Figure 7, item A) on the
1eft side of the tractor can be used to determeine what posi-
tion the lift is in. The Eft motor will ratchet when it has
reached the end of its travel. Ratcheting is not harmfad 1o
the umnit, but you should release the toggle switch assoon as
ratcheting begins to prevent urnecessary wear. i the motor
iz alowed to ratchet for an extended period of time, a circoit
breaker will open, disconnecting power ta the Lift motor, It
will automatically reset after about 2 minute.

CLUTCH AND BRAKE PEDAL: {Fiqure 2, item A)
Depressing the pedal will first disengage the tractor drive
cluteh, As you continue to depress the pedal, the brakes will

Figure 2. Contrels an right side of tracter

be applied to stop the tractor.

HYDROSTATIC TRANSMISSION CONTROL
LEVER: (Figure 2, item B) The Hydrostatic ransmission
conirol lever regulatys the direction and amount of oil (fluid)
pumped by the hydrostatic transmission pump to drive the
tractor, and is used to ¢control botk the direction of travel
and the ground speed of the tractor. NEWTRAL position
for the hydrostatic transmission control lever is at shown
with the back of the control lever resting against the notched
partion of the guide. The hydrostatic transmission contral
lever must be in this neutral position for the engine smarter
to opeTate,

To move the tractot FORWARD grip the coniral lever
squeezing the lock releace lever toward the knob and mowe
the control lever forward. The gear shift lever [Fiqme 5,
itern A) must also be in the drive pesition for the tragtor to
opérate. ‘The farther forward from neurral the control lever
iz pushed, the faster the tractor will move forward at a given
engive speed. To slow or stop the mractor when it is moving
forward, squeeze the lock release lever toward the knol and
pull the vontrol lever rearward slowly toward the neutral
position. You can place the hydrostatic iransmission in
oeutradl from the forward position without vatching it by
slightly pmshing to the right on the control lever as it &5
moved resrward, The contrel lever will stop against the
notched portion of the guide when it reaches neutral,

To move the treetor in REVERSE, squeeze the trigger of the
Liydrostatic eontrol lever toward the knob, push the lever to
the laft, and pall it hack from the neutral position, The far-
ther back the cantrol lever is mowed, the faster the tractor
will travel in REVERSE. To stop the tractor in reverss,
squeeze the trigger tovrard the knoh and move it slowly to
the nentral pesitien. In emergency situstions, you may use
the clutch and brake pedal (Figure 2, item A) to stop.

PARKING BRAKE LOCK: (Figure 2, item C) To lock
the parking brake grasp the lock, and pull it upward and



back until the handle rests against the foot rest as shown in
figure 2. To release pull the top portion away from the foot
rest and dovn. Tt should be locked in the up position to pre-
vent the tractor from rolling whenever the cperator leaves
the tractor seat

SPEED CONTROL LEVER: (Figure 3, item A) The
engine speed cantrel lever is used to set the desired engine
spead. The speed control lever shonld be moved forpmed &-
way from the operator to inerease éngipe speed or back to-
ward the operater to rediuee enging spesd, Consult the ap-
propriate sectinn of this mameal for specifie infarmation on
suggested settings of the engine spead control lever. For ex-
ample: starting the engine, page§. Contralling- tractor
ground speed page 8, and the Operation: Chart on page 8.

POWER TAKE OFF CONTROL LEVER: (Figure 3,
item B) This power tzke off lever comtrols power to center
or rear movnted attachments such as a mower or rotary tl-
ler which are driven by the power take off. Pull the lever up
and move it forward until it maps over center 1o sngage the
power take off. Pull it back and down to disengage. The trac-
tar eagine showld be renningat 1/2 to full engine speed when
the power take off is engaged to absorb the added load.
CAUTION: ALWAYS DISENGAGE THE POWER TAKE
OFF, AND WAIT UNTIL ALL ATTACHMENTS HAVE
STOPPED MOVING BEFORE LEAVING THE TRACTOR
SEAT. THE POWER TAKE DOFF CONTROL LEVER
MUST BE DISENGAGED BEFORE THE ENGINE WILL
START.

MANUAL LIFT LEVER: (Figure 3, item ) The  Jift
lever is used for Nifting mounted attachments, sach as the
rotary mower, of the tiller out of the operating position so
they can be transported. You can also requlate the operating
height of attachments, such as the (rader blade, and mow

Figure 3. Controis on laft side of tractor.

thrower, by using the notches and pin holes provided. The
thumb button (D) on top of the handle is provided to dis-
engage the catch from the quadrant so the lever cam be
maved forward or back as desired and locked into position.

. See the ocwners manal for any attachment you may be us-

ing with the tractor for specific information on how the lift
lever should be wsed.

BUAL LIFT LEVER: (OPTIONAL) (Figures,
iters A} The dual lift lever provides a convenient means of
operating a front mounted attachwtent such as a smow
thrower or a snow plow and dozer blade independently of
center or resr mounted attachments. A good example is if
you wish to use the rotary tiller and the smow plow and do-
zer blade in preparing a seed bed. Both attachments can be
mounted to the tracter at the same time, and the operator
can conveniently raise or lower each of them from the trac-
tor seat.

GEAR SHIFT LEVER: (Figure 5, item A) The gear
shift lever located at the rear of tractors equipped with the
hydrostatic transmission iz used to dimngage the trans
mission from the rear axle. With the lever in the NEUTRAL
postion, the tractor may be moved without engine power.
Te engage, raove the lever to the right, as shown in Figure 5.
Disengage the shift lsver by pushing the shift lever to the
Iaft as shawn in Figure 5. .

BEFORE OPERATING THE TRACTOR

Though your Simplicity dealer may have performed the ba
tore starting checks listed below, we suggest that you per
somally check each one a0 that you will become familiar with
them and also to msyre that your tractor is ready to operate
the first tme you use it.

TIRE INFLATIORMN: The tires should be checked and in-

T

Figure 4, Dual Iiﬁ lever.



Figﬁra 5. Gear shift discornect lever.

flated to the propet pressure before operating. Front tires
shoold have 12 to 15 PSI of air and rear tires & to 8 PSI of
air.

CRANKCASE OIL: Befors starting the engie, insore
the engine crankeoase is filled with the comect grade and
weight of oil. See page 14 in the maintenance section of
this manual for instructisas on checking the oil and the cor-
rect ofl to use.

FUEL SUPPLY: Fill the fuel tank completely with clean
fresh leaded or nen-leaded reqular grade antomative gase-
line. (Do not mix ol with gasoline). Premium gasglines are
not recornmended as they increase carbon deposts in the
engine. CAUTION: GASOQLINE 1S HiGHLY FLAMMABLE,
NEVER ALLCW ARTICLES SUCH AS LIGHTED MAT-
CHES, OR CIGARETTES, WHICH COULD CAUSE ITTO
IGNITE NEAR OFEN GASOLINE CONTAINERS. DO
NOT OVERFILL. WIPE UP ANY SPILLED FUEL. RE
SURE THE ENGHIE I3 NOT RUNNING AND HAS BEEN
ALLOWED TO COOL BEFORE ADDING FUEL.

TRANSMISSION: The transmission ofl {flwid} level
shauld e checked and the transmisgdon filled with Dexron
Automotive Transmission Ofl to the ofl level plug. (Figure
28, item A).

TRANSFER GEAR CASE OIL: Seefiqure 28. Re
miove the pipe plug (I3} from the slbow at the rear of the
gear case. {31 should be present at the bottom of the filler
elbow. If it is not, add 90 weight trapsmission odl until it is
vizible {n the bottom of the elbow.

AIR CLEANER: Insare that the air cleaner iz in place
and properly sealed. If it is divty, clean or replace it acoord-
ing to the instructions on page 18, in the Maintenance see-
tion of this manual,

BATTERY: Check the battery to be sure it is filled to the

proper level with electrolyte and the vent holes in each of
the filler e2ps are open. See paga 18 in the Maintenance sec-
tion of this marual,

AXLE HOUSING OIL: See figure 27. Remove the pips
plug [A) to check the pil. The il should be lewel with the
topof the elbow. IF it iz not, add 90 weight tranemission il
until it is leval with the top of the elhow.

LUBRICATION: Lubrcate all grease Zerks and pivot
points according to the svery 25 hour maintenance instrue
tions an page 14 of this manual. A pisto-luber greass gun
specially designed for this purpase & available from your
Simphicity dealer.

ATTACHMENTS: Read and becoms familiar with the
Artachments Manual for any artachments you are using with
your tractor.

SCAT ADJUSTMENTS: The seat should be adjusted so
the cperator can comfortably depress the clutch and hrake
pedal while sitting back in the seat. See page 10 in the Ad-
juestment section of this reanual if the seat requires adijusting.

STARTING THE ENGINE

L. Refer to the Instruments and Controls section beginning
on pege 2 of thiz manual for the location and the use of in-
strumentsand controls. CAUTION: IT )5 DANGERDUS TO
START THE TRACTOR UNLESS YOU ARE SEATED IN
THE TRACTOR SEAT. Insure that the power take off
cluteh control lever is in the disengaged posidon, and the
hydrostatic transmission control lever is in the nevtral posi-
hon. .

Z Move the engine speed contreol lever to midway between
slow and fast.

3. Pull the choke knob out. In cold weather pull it ail the
way ocut. In warmer weather or when starting an engine
which is stll warm from recent operaticn less choke will ba
required.

4. Depress the clutch brake pedal and held it down to dis
engage the transmisston drive. Although the engine may he
started without disengaging the clutch, in eold weather it will
start eagier with the clutch disecgaged =inge the stardeg mo-
tor will not have to tum the ransmisgion In addidon to the
enging. Alsa deprassing the cluteh brake pedal provides ad-
ditienal safety in starting as the tractor can not mowe For-
ward or Tackward enexpectedly when the engine starts.
5. Insert the ignition key and turn it to the right past the ON
position to the START position to engage the starter me-
tor. fis ¥ou turn the key, check the Generator warning light
to see that it is funetioning properly.

6. When the engine starts, release the key and allow it to e
wmrn te the ON posidon. Slewly push the choke in. After
the engine has run for a few minutes it should not require
any choking. If the engine does not start after abewet 10 zeg-
onds of crankingit may be receiving too rich a Tuel mixture,
Push the choke in and try again. The snging may not need to
be choked when starting it in warm weather or if it has been
operated recently.

7. Release the clutch-brake pedal as soon as the engine is
running smeothly.



STOPPING THE ENGINE

1. Move the engine spead control lever to the SLDWm
ticm,

2. If the tractor has been operating under full isad, allow
the engine to idle for about a minyte to reduce the engine
temperature. Stopping a hot engine too suddenly can dame
age engine parts.

3. Turn the ignition key counter-clockwise to the vertival
position to stop the engine.

4. Set the parking bhrake.

5. Pemove the ignition key to prevent unauthorized use of
the tracter.

CONTROLLING TRACTOR GROUND SPEED

Tractor ground speed can be controlled y the position of
the hydrostatie transmisgon contral lever EII.d.f'EIr the enging
speed control lever.

ENGINE SPEED _
Most power take off driven attachments operate best at a
particular speed. Since the speed of the power take oif drive
iz directly related to the engine speed it is desirable to ad-
just the engine speed to contmrl attachment speed and use
the hydrostatic lever to control ground speed. For pulling
light lzads or ransperting the tractor and attaghments from
oneares to another, adjusting the engine spead is one meth-
od of controBing tractor ground spesd.

HYDROSTATIC TRANSMISSION CONTROL

The hydrostatic equipped tractor is desiqned so that for-
ward and reverse movement can be completely controlled
without the use of the clutch. Simply squeeze the control
handle and move it forward to start the tractor moving
ahead. To slow the tractor move the control 1o the raar. As
the control is moved further away from neutral the fractor
ground speed will increase. The cluteh and brake pedal may
be deprested tostopthe tractor at any time. It is very handy
1o use the cluwch to slow down for turns or when mowing
in confined areas when both hands are needed for steering.

STARTING TRACTOR TRAVEL )

Assure yourself that the area in which yon are going to drive
the tractor is free of obstruetions. Release the parking brake
and Jook arcund 5 instire thete are no obstrections in your
path. To start the tactor in moton, squeeze the tigger of
the hydrostatic controllever with your right hand, and move

it forward or back from the neutral position slowly until you

have reachad the degred speed. Alwdys meve the hydrostaries
control lever slowly to prevent abrupt and dangerous speed
changes. CAUTION: DO NOT ST0CP OR START SUDDEN-
LY WHEN GOIMG UF OR DOWN HILL. MOW UP AND
DOWN THE FACE OF STEEP SLOPES; NEVER ACROSS
THE FACE. REDUCE SPEED ON SLOPES AND IN SHARP
TURNS TO PREVENT TIPPING OR LOSS OF CONTROL.
EXERCISE EXTREME CAUTION WHEN CHANGING DI-
RECTION QN SLOPES.

STOPPING TRACTOR TRAVEL

Ta stop the tractor squeeze the trigger toward the hydrosta-
tic transmission cantrol lever and meve the lever slawly to-
ward the NEUTRAL position. In emergencies or if both

hands are_required on the steering wheel, you may depress
the clutch and brake pedal to stop the tractor. Befors leaving

the tractor seat, shut off the engine, set the parking brake,
and remeove the ignition key.

HOT WEATHER OPERATION

When operating the tractor at temperatures above 75°F pay
particnlar ; amnuun to the following items to prevent dam-
age.

1. Keep theengmecmhngﬁns clean and frea of obstruction
which would decrease air fiow to and from the engme. See
page 14 for cleaning instructions.

2. Keep the transmission il {flvid) cooler clean apd iree of
dirt and chaff whick wondd restrict air flow. Also keep the
cocler free of oil. An cil film on the cutside of the cocler
greatly reduces its cocling ability. See page 14 for instrue-
tions on cleaning the oil cooler,

3. Insure that yem are using the proper grade and weight of
gilin the engine for. the temperature where the tractor is be
ingused. Check the oil level each fime you Gl the fuel @mnk
DO NOT .OVERFILL THE CRAMKCASE — ENGIME
OVERHEATING MAY RESULT.

4, Check the battery water level more frequsntljr than avery
25 hours which is recommendad under normal conditons.
High temperatures cause faster svaporation of water from
the battery.

5. Remove the cartmretor heat deflector used with the snow
thrower or dozer Blade.

COLD WEATHER OPERATION

When the tragtor is being nsed in temperatures below 30°F,
check the following items closaly:

1. Usza the eorrect grade and weight of oil for the tempers-
ture conditions. Change the oll only when the engineis warm.
If an unexpected temperature drop ocours when the angine
is EJ_led with summer ofl, before starting the engine, move
the tractor to 3 warm lecation until the oil will flow freely.
2. Use frosh fuel. Fill the fuel tank after each days use to
protect against meistare condensation.

. Disengage the clutch when starting the engine. .

4. Install the heat deflector furnished with the snow thrower
or dozer tlade I these attachments are to be used.

. DUSTY OPERATING CONDITIONS

?ihen the tractor is opetated in dusty or dirty conditfions
check the fr;:llm-nng items closely:

1. Keeptheengine and transmission oil cooler fins dean and
free.of materials which will decrease air flow.

2. Bervice the air cleaner more frequently. Clean or replace
it as often 2= cecessary to allow air o flow to the carburetor
freely.

3. Changg.- the engine ofl more frequent]y The ail shouId be
changed more often than every 25 hours as 15 recommended
ander normal conditions. In extremely dusty conditions,
change every 10 operating hours.

OUT OF SERVICE PROTECTION {Sterage)

When the tractar is 1o be stoved witheut nse for a month or
longer, the following precautions should be taken to insure



your tractor will be ready to go when you need it:

1. ‘Unless you wish to mn the wactor untd the fuel tank i
empty, 2dd a good brand of gasoline stabilizer. This additive,
Statil, avzilable from your Simplicity desler, prevents for-
mation of gum and varnish for up to one year, providing
easler starting and a cleaner fusl system.

. 2 Drain and refill the engine crankease while the engine is
- warm. Tie a tag on the tractor indicating what grade and
weight of oil was used.

3. ‘Remove the spark plug and pour one cunce (two table-
spoons) of SAE 30 endine oil into the cylinder. Engage the
starter to tum the engine over a few times, then reinstall the
spark phig-

4 {lean the air cleaner element as described on page 13 of
the Maintenance instmrctions.

5. Flug the exhaust cutlet to prevent the entrance of mois-
ture, dirt, bugs, ete.

&. Insure the battery is filled to the proper level with water
and is fully charqed. Battery life will be increased if it is re-

moved and put in a cool dry place and fully charged about
onee a month,

7. Grease all grease Zerks and put cil on the lubricaton
points shown in the Maintenance section.

8. H the tractor iz to be stored & months or longer bleck
the tractor up off the wheels 1o religve weight and keep the
tives off a darop floor. Protect the tires from profonged ex-
posure to direct sonlight,

9. Store the tractor in a dry place indoors.

STARTING THE TRACTOR AFTER STORAGE

Before starting the tactor after it has besm stored, do the
following:

1, Remcve the Glocks from under the tactor.

2. Replace the battery.

3. Unplug the exhmst cutlet,

4. Perform the “Befora Operating the Tractor™ nstructions
found on page & of this manual.



Apprax] -
Ground Required

i Recommended
Engine Speed Hydrastatiz Spead Accesaries Accessories
Attachment Control Lever Fosition {MFH) and Cptions and Options
Transporting FF
Tractar
F
. P
42 or 48" Rotary ) 35 2 Rear whee! weights when
Mowet (smootn N A mowing slopes 20-40% mow-
Larrain - normal grass ing slopes greater than 408
57 e : R ﬁ F not recommended.
42" or 48" Rotary 24 2 Rear wheal weights when
Mower ;Aough terraln N mowing siopes 20-40% mcw-
- BEavVY OF wel grass) ing slopes greater than 40%
5 ; R F not recommended.
45" Sickle Bar 3-8 2 Rear wheel weights when
Kl N 4 mowing siopes 20-30% mow-
; ing slppes greater than 4054
-3 @ FIR ﬁ Fi not recommended.
38" Lawn Revital- 35 Rear lift kit. Power litt kit,
izer N o
SER{ PNF
36" or 42" Snow 34 Power I1ff kit. Tire chains,
Thrower N - 4 Bear wheel weights.
[Llght Smow] 2 S 2 Front wheel weights,
s/ Sweir/ F
36" or 427 Snow 1-2 Power Jift Kit. Tire chains.
Throwsr (Heavy N Ep 4 Rear whea! weights.
ar wet snow) F 2 From: wheel weights
5 R ? F
42 or 46" Snow 35 Tire chains. 4 Rear wheel
Flow and Dozer A weights. 2 Frant wheg!
Blade weights. Power [ft kit.
F
AZ" Grader Blade 35 4 Rear wheel weights.

36" Rotary Tiller 1-2 Rear lift kit

4 Rear wheel weights.
2 Front wheal weighis.
Power lify kit.

10" Moernted Plow 2-3 Rear lift kit,

-

-

4 Rear wheel weights.
2 Front wheel weights.
Power lift kit.

Cultivator 24 Rear [Tt kit. 4 Rear whesal welghts.
2 Front whee! weights.
. Power lift Kin
5 2 R F
Spring Tooth 35 Rear lift kit 4 Rear wheel weights,

Hatrow &

S FIr

2 Front whes! weights.
Power [ift Kit.

REFER TO YOUR ATTACHMENT
OWNERS MANUALS FOR

ADDITIONAL INFORMATICN. .
Figure B. Operation Chart




TROUBLE SHOOTING GUIDE

PROELEM OR SYMPTOM

POSSIBLE CAUSES

CHECKS AND CORRECTIONS

Starter will not turmn engine over.

Hydrastatic control tever not in
neutral position.

Pawer take off control lever naot
in disengaged position,

Battery dischared or dead,

Protective circuit breaker tripped.
Meutral safety start switeh,

wire [oose or hroken.
Wiring loose or broken.

Move hydrastatic contiol lever to neutral,
Move contral lever to disengage positian.

Check the battery-charge or replace as
MECEssary.

Wait T minute for circuit breaker ta raset,

Visually check the wiring
1o the safety switches.

Visually check witing, replace any braken or
frayed wires, tighten Toose connections.

Engine turns — will not start.

Out of fuel,

Engine flooded.
Crankease oil too heavy.
Fuel filter plugged.

Water in gasaling,

Spark plugs worn or dirty,

Fill fual tank,

Push choke in, attempt 1o start.

Change oil as recommendead on page 15.
Replace fuei filter. See page 18.

Drain fuel tank, replace fuel filter,
Check and replace or set. See page 19,

Engine starts hard or runs poorly.

Fuel mixture toa rich.

Spark plugs wom or dirty.

Push choke in, Clean a&ir filter eloment,
See page 18.
Check and repface or set. See page 19,

Engine knocks.

Mot etiough oil in crankease.
Using wrong weight of gil.

Using wrong grade of gasoline.

Add oif as required. See page 14.

Changs oil, usa welght recommended
for weather conditions. See page 15.

Use reqular grade automotive gasoline.

Tractor drive clutch will net
diserngage.

Tog much clutch free travet,

Adijust clutzh pedal free travel. See
page 11.

Engine will nat idle smoothly.

Air cleaner dirty.

Water i fuel tank.,

Carburator idle mixture set
incorrectiy. :

Plugs wom or not set properly,

Clean or replate air cleangr. See page 18.
Remove fuel tank to drain, replace fuel fiiter,
Set idle mixture. See page 13.

Adjust or replace. See page 19,

xcessive oil consumption,

Engins running to hot.
Using wrong weight of oil.
Too much ol in crankeass.

Clean enging fins. Sez page 14,

Change 10 correct weight ail. See page 15.
Check oil teve! according to nstructions on
page 14,

Exhaost is bfack or smokey.

Afr filter alement dirty.
Fuel mixture tag rich.

Clean or replace filter element.

B sure choke opens fully when it is pushed
way in. Set carburetor idle adjustment.
See page 13.

_Engine runs, tractor will not
drive with full power,

Shift lever in neutral,
Parking brake ON.
Transmissian cil cald,
Transmissicn low an oil.
Main Drive belt slipping.

Move shift lever to drive. Ses figure 5.
Releass parking brake,

Allow 510 minutes o warm up.

Add transmission fluid. See page 17,
Adjust elutch free travel, Seo page 11.

Tractor creeps forward or back
wi/thydrostatic contral in Meutrai.

Hydrostatic control gut of
adjustment.

Adjust hydrostatic neutral setting. See
page 11.

Erake wilt not hold.

Brakes nead adjusting.
Worm brake lining.

Adjust brake finkage. See page 11.
Have your Simplicity dealer replace |ining,

[ Tractor drive clutch will not engage.

Too little cluteh free travel.

Adjust cluteh free travel, See page 1.

Tractor handles poorly.

Steering linkage or frant axle lcose.
Tires not propery inflated.

Wheels are spinning or slipping.

Moving too fast on sloping surfaces.

Tighten any loose connections.

Inflate tires correctly. Six to eight pounds
in rear and 12-15 pounds in front.

Lise weights to provide additioeal stability
and traction.

Redice speed.

Power [ift will not operate.

Ignition switch may not be on,
Clreuit bréaker may have cut out.

Turn ignition switch on,
Whait about a minute for elrcuit breaker 1o ressat,

Drive belt slips.

Belt stretched ar worn.
Fulleys may be greasy or aily.
Tae little clutch free travel,

Hepface with correct Simplicity helt,
Ciean with non-flammable solvent.
Adjust free travel. See page 11,




ADJUSTMENTS

Most of the adjustments described here are easy to perform.
Some of the adjustments require a little mechanical know-
how and some special tools to do them well. You may wish
to have your Simplicity dealer make some or all of the ad-
justments as they are required; however, we have given in-
structions for them here as a convenience to you should you
wish to make them yourself. CAUTION: DO NOT AT-
TEMPT TO MAKE ANY ADJUSTMENTS WHILE THE
ENGINE IS RUNNING UNLESS REQUIRED IN THE IN-
STRUCTIONS. IF THE ENGINE MUST BE RUNNING TO
MAKE AN ADJUSTMENT, BE CAREFUL TO STAY
CLEAR OF ANY MOVING PARTS.

The Landlord and Sovereign tractors have been designed for
easy accessibility to the areas which need to be reached in
- making adjustments and performing maintenance. The un-
derside of the frame is open to provide easy access to areas
requiring lubrication, adjustment, or repair.

RAISING THE TRACTOR HOOD

See figure 7. The tractor hood is hinged at the front by two
spring loaded bolts. It may be easily opened by releasing
the two rubber straps (B) located on either side of the
hood. Pull down and out on the straps to release them.
Lift upward on the back of the hood to raise it. The hood
raised in this position provides easy access to the generator,
battery, fuel tank, engine, etc.

RAISING THE SEAT DECK

See figure 8. The tractor seat deck (A) is hinged at the back.
To raise the seat deck, reach under it from each side and pull
the two locking levers (B) to the outside. As you hold the

Figure 7. Left side of tractor.

10

Figure 8. Seat deck release at front of seat deck.

locks out raise the seat deck as shownin figure 9. Raising
the seat deck in this manner will expose many of the trans-
mission adjustment and maintenance areas.

SEAT ADJUSTMENT

See figure 9. The tractor seat is properly adjusted when the
operator can comfortably operate the clutch and brake pedal
while sitting back in the seat. The seat can be adjusted for-
ward or back in any of four positions. If adjustment is re-
quired, proceed as follows:

1. See figure 9. Position the seat deck as shown by follow-
ing the instructions under Raising the Seat Deck on page 10.
2. Remove the two cap screws and lock washers at (A).

3. Remove the two nuts and lock washers at (B).

4. If the seat s to be positioned in either of the two forward
sets of mounting holes the two rubber spacers are placed over
the studs at (B) and used between the seat and seat deck. If

Figure 9. Seat deck raised.




the seat is to be positioned in either of the two rearward po-
sitions, the rubber spacers are placed over the studs (B), but
under the seat deck. Line the seat up with the desired holes
in the seat deck, and install the rubber spacers according to
the holes used. o
5. Install the two lock washers and nuts at (B) and tighten
them securely. 4

- 6. Install the two cap screws and lock washers at (A) and
tighten them securely.

7. Lower the seat deck.

CLUTCH FREE TRAVEL

See figure 10. The clutch free travel is correct when there is
1/8” between the nuts (A) and the rod guide when the
clutch brake pedal is released and pulled rearward as far as
it will go. If adjustment is required, proceed as follows:

1. Raise the seat deck as shown in figure 9, by following
the instructions under Raising the Seat Deck on pagelO.

2. Using two wrenches hold the forward nut at (A) station-
ary with one wrench while turning the rearward nut counter-
clockwise slightly with the other to separate them.

3. Pull rearward on the clutch brake pedal to insure it has
returned completely to the engaged position.

4. Turn the forward nut at (A) as necessary so that the dis-
tance between it and the rod guide is 1/8” as shown in
figure 10.

5. Using two wrenches hold the forward nut at (A) station-
ary while turning the rear one clockwise to tighten the two
nuts together securely.

6. Lower the seat deck.

HYDROSTATIC NEUTRAL ADJUSTMENT

If the tractor tends to creep (move slightly forward or back-
ward)when the hydrostatic speed control lever is in the neu-
tral position, proceed as follows:

1. Raise the seat deck by following instructions under Rais-
ing the Seat Deck on page 10.

2. See figure 5. Move the gear shift lever to the neutral

Figure 10. Clutch free travel and hydrostatic transmission
neutral adjustment.

11

position as shown.

3. See figure 10. Loosen the two locking nuts (B) on either
end of turnbuckle (C).

4. Start the tractor engine and set the engine speed control
so it runs at about 1/3 full speed.

5. Make sure the hydrostatic speed control lever (Figure 2,
item B)is in the NEUTRAL position.

6. CAUTION: USE CARE WHEN WORKING AROUND
MOVING BELTS AND PULLEYS TO KEEP HANDS,
CLOTHING, ETC., FROM BEING CAUGHT IN THEM.

7. Jack up and block the rear of the tractor, so the rear
wheels are free to turn. Use an open end wrench to rotate
the turnbuckle (Figure 10, item C) until the rear wheels do
not rotate. When the rear wheels do not rotate when the
engine is running at 1/3 full speed, the hydrostatic neutral
adjustment is correct.

8. Shut off the tractor engine and remove blocking.

9. See figure 10. After allowing the belt and pulleys to stop
turning, use two wrenches to tighten the locking nuts (B)
against turnbuckle (C). Tighten the locking nuts (B) one at a
time, while using the other wrench to hold turnbuckle (C)
from rotating.

10. Lower the seat deck.Place the shift lever in DRIVE posi-
tion and check your adjustment while sitting in the tractor
seat by operating the engine at full throttle with the hydro-
static lever in the neutral position.

FOOT PEDAL BRAKE ADJUSTMENT

The foot pedal brake should be adjusted so that it will stop
the tractor when it is moving backward, but not so tight to
prevent the foot pedal from traveling far enough to disengage
the clutch. If adjustment is required proceed as follows:

1. Lift the seat deck by following the instructions under
Raising the Seat Deck on pagel0.

2. See figure 11. Use one open end wrench to hold nut (B)
stationary, and another wrench to turn nut (C) counter-
clockwise to loosen it slightly.

3. Turning nut (B) clockwise will give more braking action

Figure 11.Brake adjustment near right rear wheel.



antd turning it eounter-clockwise will give less, The brake ad-
jestment can hest be made by using the tral and error
methed, and operating the tractor each time an zdfostment
hag been made. The best adjustment can be made by turning
nut (B} counter-clockwise untl the foot pedal Lrake does
aat wark. Then terning it clockwise, one turn at a time, uit-
til the tractor will stop satisfaciarily when rolling backward.
Thisis the cotrect adinstment. Further tightening may causs
the brake to drag, or prevent praper cluteh disengagement.
4, After you are satisfied thar the adfustment is correct use
one wreach to hold nut {B) stadonary and another to ttirn
nut (C) elockwise to tighten the nuts ssenrely together.

6. Lower the seat deck.

PARKING BRAKE ADJUSTMENT

Although the hydrestatic transmizsson may help prevent the
tractor from rolling when the engine is stopped, the parking
brake should be properly adjusted and used whenever the
operator leaves the tractor seat. The parking brake is aoto-
ated and adjusted independently of the foot brake. It iz cor-
rectly adiusted when it will prevent the tractor from rolling
either forward or backward and some resistance is felt when
it iz placed in the engaged position. If it is too tght, it will
e difficult to place it in the engaged postion. To adfust the
parking brake, proceed as follows:

L, See figure 12. NOTE: ALL BIRECTIONS GIVEN FOR
ADJUSTING THE PARKING BRAXE, ARE AS IF YOU
ARE STANDING AT THE FRONT OF THE TRACTOR
LOOKING BACK TOWARD THE PARKING BRAKE. Loo-
gen not {A) by tumning it clockwise.

Z Beefiqure 12.After inmuringthe tractor is either on a lewal
surface or the wheels are Blocked so it will not rall, pull for-
ward on the parking bxake handle {B) to disengage the park-
g brake.

3. Rotate parking handle {B) clockwise 1o tighten the park-
ing brake, or counter-clockwise to loosen it. Tuem the brake
one complete revalution when making any adfusbment.

After turning the handle (B) cne revoletion place it in the
engaged position to check it for carrect adjustment. The
correct engaged position is a5 shown in Hgqure 12, with the
handle at approsdmately in the 11 o'clock position 25 you
face it from the front of the tractor.

4. After the porrect adjustroent has been made, use a2 wrench
to tighten nat (A) securely by turning it counter-cleckwisa,

POWER TAKE- OFF CLUTCH ADJUSTMENT

See fiqure 13.The power take off clutch {5 properly adjusted
when pulley {A} moves 1/8" when the power take off con-
trol lever s engaged and disengaged. If adjustment is reguired,
proceed as follows:

1. Raisa the seatdeck, by following the instructions on page
10 ynder Ralsing the Szat Deck.

2. Flace the power take off clutch control levar in the en-
yaged position.

3. Obzerye the movement of pulley (A) in relation to cup
(B] as the power tzke off control is moved slowly from the
engaged to disengaged pesition. IF the pulley [A) moves
meare or less than 1/8” adfustment is required.

4, Turn the rear mostnut at (C) counter-clockwise to loosen
it slightly. Toincrease the amount pulley {(A) travels turn the
nuts at {7} clockwise. To decreaze travel of pulley (A), turn
the nuts counter-clockwise. Adjust the nuts at (C) and ob-
serve the wravel of pulleys {A) as the power take off lever iz
engaged and dissmgaged. When adjustment has been made so
the pulley [A) travels 1/3" tighten the rear most nut at (C)
against the forward not to lock them in place.

5. Becheck your adjustment.

6. Lower the seat deck

STARTER-GENERATOR BELT ADJUSTMENT
Seefiqure 14.If the starter turns, but the engine does not ro-

tate, the starter qenerator belt may need tightening. Procesd
as follaws:

Figure 12. Parking brake adjustment on right side of tractor.

12

Figure 13. Power take off cluich.



Figura 14. Generator lopated on right side of engine.

1. Raise the tractor hood as explained oo page 10 uader
raizing the tractor hood.

2. See fiqute 14. Loosen slightly the two nuts (A) cap screw
(B) and nut {C). Use a pry bar similar to the one shovm be-
tween the gererator and engine Mook to apply pressure to
the generator and tighten the belt. The belt should be tight
enotgh so thumb pressure at {E) will deflect it about 1/4™.
Z. While holding the pry bar to maintain tension on the bt
tighten the mounting bracket at {C) securely.

4. Acivate the starter to make sure the engne will rotate. If
it dees not, loosen the nut at {C) and apply more tension to
the belt.

5. Tighten the two nuts at (A) and the cap screw {B) se-
curely.

&. Lower the bbod aed lock it in place.

CARBURETOR ADJUSTMENT
The carburetor is adjusted at the factory and normally does
not need adjustment unless it has been disassembled or tam-
pered with

1K

Figure 15. Carburetor adjustments.

INFTIAL ADJUSTMENT: Initial adjostment will per-
mit the engine to be started and warmed up pricr to final
adjustment. Froceed as follows:

1. See figure 15, Twrn the peedle valve (A) clockwise untl
it just clozes. CAUTION: VALVE MAY BE DAMAGED
BY TURNING LT IN TOD FAR.

2. Open the needle valve (A) ome and one Balf turns counter-
clockwise,

3. Turn the idle valve (B) clockwise until it just closes.

4. Cpen jdle valve {B)one half to three quarter wms

FINAL ADJUSTMENT

1. See figure 5. Move the transmission shift lewer to the
NEUTRAL pasition, so the tractor will not creep forward
or bark when the engine {s runming.

2. Start the engine and run it at full spesd.

3. Bee figure 15. Turn needls valve {A) clockwise until en-
gine misses, (Leap mixture), then twm it out {counter-
clockwise) past the smooth cperating point, until the enging
runs unevenly [Rich mixtura). Now tum needle valve [A) to
the mid-peint between the rick and lean mixture so the ap-
gine runs smoothiy.

4. Move the engine speed contrel lever to the slaw position,
and set the idle speed adjusting sorewr () so a fast idle is ob-
tined {1200 RFM). Hold the throtile in this idle position
and turn the idle valve {B) clockwise {lean) and counter-
closkwizse {tich) untl the engine idles smaathly.

5. Reset the idle speed so the ergine idles at 1200 RPM.
Push the engine speed control lever forward to the fast po-
siion, the engine should accelerate withount hesitation or
sputtering, K the engine does not aceelerate properly, read-
Tust needle valve (A) to a slightly richer mixtore.



MAINTENANCE

Your Simplicity tractor has been designed and manufactured
to give you many years of dependzsble operation. In order

for it to give you efficient, troutls free service over along

pericd of time the maintenance operations Bsted here must
be performed on a regular basis. The optional hoar meter
provides an accurate method of determining when these ser-
vices need 1o be performed.

A wide variety of attachments and accessorles permit use of
your tractor throughout the year. BECAUSE YOUR TRAC-
TOR 1S A MULTI-SEASON TOOL, IT IS VERY IMPORT-
ANT TO SERVICE THE ENGINE FOR THE SEASON IN
WHICH IT WILL BE OPERATED. Be mure to change to
winter gradle oil befare making cold weather staris.

Whenever you are checking fluid levels in any avea of the
tractor, the readings will be much more accurate if the trac-
tor issetting on level ground. We have provided the Scheduled
Maintenance Chart on page 19 asa convenient means for you
to kmow which services shonld be performed at warious times,
You should, of course, refer to the detailed explanation of
how to perform each maintenance task until you are familias
encugh with it to perform it correetly from memory.

Refer to your Briggs & Siratton operating and maintenance
instructions for mare specific detail on servicing the engine.

ORDERING REPLACEMENT PARTS

Replacoment parts required for performing maintenance
services or repair work should be parchased from your Sim-
Flicity dealer. Wher ordesing parts ba prepared to give him
the tractor and engine identification numbsrs. If you bave
not  already recorded these numbers on the inside front
cover of this manaal, we suggest that yor de so now for con-
venient futwre reference.

EVERY 5 HOURS OF OPERATION

{NSPECT THE TRACTOR AND ENGINE: Makea
gemeral inspection of the tractor and engine looking for loose
bolts, cil leaks, low Hra presures, ete. A few minutes spent
correctinga smali problem could prevent a costly breakdown
later.

CHEGCK ENGINE CRANKCASE OIL LEVEL: See
figure 16. If the engine has been ranning, allow a minute or
two for the cil to drain down into the crankgase before
checking the il level. Proceed as follows:

1. See figure 16. Turn the engine oil filler cap-dipstick (A)
eounter-clockwise and Lift it cut,

2, Wips the oil from the dipstick with a clean cloth.

3. Replace the filer cap dip-stick in the filler pipe and tum
thae cap clockwise locking it into position.

4, Remove the filler pap dip-stick and check the oil level on
the dip stick.

5. If the cil s below the ful} Ene (B) showa in figure 16, add
enaugh oil to bring the cil level up to the full mark. Use the
sama qrade and weight of ofl which is already in the engine.
DO NOT OVERFILL THE CRANKCASE.

14

Figure 16, Checking the engine oil at right front of tracter.

&. Replace the filler cap-dipstick (A} and ﬁghten it seourady.
EVERY 25 HOURS OF OPERATION

CLEAN TRANSMISSION OIL COOLER: See figure
17. Use 2 screw driver to remove plug (A} Inspect the ofl
cooler (B} and if necessary remove any dirt, chaff or oil,
wirch may decrsase the efficiency of the cooler. Dirt and
chaff collected on the cutside of the cooler can umally be
brushed aff after the engine has been stopped. Be careful not
to bend the cooler fins. If grass, chaff, or dirt collect between
the fins, it may be pecessary to use air or water presure to
tlow it cut. A non-flammable solvent should be used to re-
mave any oil which may callect on the cutside of the cocler.
In warm ot dusty operating conditions, or when mowing dry
dry grass, the cocler may need to be cleaned more often to
prevent foreign material from restricting afr flow through it

CLEAN ENGINE FINS AND SCREEN: See figure
12. The HWower soreen (A) must be kept relatively free of
chaff, grass, etc., which would restrict the flow of coeling
air to the engine. Material which collects can normaily be re-
moved with a brush after the engine is shut off. The screen
may nead to be cleaned more often when mowinyg dry grass.

See fiqura 20. A1l grass and chaff shonld beremoved from the
enginefins (A); CAUTION: THE ENGINEFINS AREVERY
HOT AFTER THE ENGINE HAS BEEN OPERATED. BO
NOT TOUCH THEM UNTIL THE ENGINE HAS BEEM
ALLOWED TO €0OL. NMNEVER SPRAY WATER ON A
HOT ENGINE.



Figure 17. Transmission cil cooler, located under seat deck.

CHANGE ENGINE OIL: Every 25 hours or moreoften
under dusty operating conditicns, change the enging ofl, us-
ingan cil with designation of 5C or SD or M5.

SUMMER WINTER
{Above 400F.] {Under 409F.} Befow OOF,
Use SAE 30 Uz SAE SW-200r  Use SAE 10W or
SAE S5W-30 SAE 10w-30
Diluted )%

If not available, If not availahla, with Xerosene

Lisa SAE TOW-30 Use SAE 10W or
or SAE 10W-30
SAE 100W-40

1. Operate the engine at least 10 minutes or until it is warm
2o the oil will drain freely.
2. See figure 19. Remove the drain plug {A) from the bot-

Figure 18, Engine blower screen located at rear of enging as
seen from benzath tractor.

Figure 19. Left front of {ractor.

tom of the engine base and alfow the ail to dram.

3. After the oil has been completely drained from the en-
gize replace the drain plug and tighten it securely.

4. Beefiyure 16, PRemove the filler cap-dipstivk (A) and
pour (2 quarts) of cif into the engine through the oil filler
FEpe, being careful not to aliow any dirt or foreign material
tr contaminate the oft.

5. Check the ol level, It should show up to the full mark (B)
on the Jipstick,

6. Replace the ofl filler cap-dipstick, start the engine and
check for Teaks.

Figure 20. Alr cleaner with covar removed on left side of

erngine.



Figure 21. Right front corner of trastar.

CLEAN ENGINE AIR FILTER: The foam precleaner
should be removed and cleaned at 3 month intervals or
every 25 hours of operation, which ever oceurs At

1. See figure 19. Bemove the wing nut (B} and cover {C)
from the zir cleaner unit.

2. Bee figure 20. Remove the foam pracleansr (B) and wash
it in liquid detergent and water and squeeze dry.

3. Cil the precleansr with ome cunce of engine ofl, and
squeeze it to distribute the cil evenly.

4. Inst=ll the foam precleaner a2 showm in figure 20,

5- Seefiqure 19. Replace the air ¢leaner cover {C)and fas-
ten it securely with wing nut {B).

LUBRICATE GREASE FITTINGS: Your tractor has
6 grease fthings which should be lubmicated every 25 hours
with muld-purpose qur qrease. Wipe the fittings clean and
[ubricate each one with five shots of greass, or until the

Figure 22, Steering gear as seen from beneath tractor.

16

Flaura 23. Grease zerk {ocated inside righyt whee! hiub.

grease i seen being foread from the bearing. When operating
ueeder exiremely wet or dusty conditions, lubricate more
often. The grease fittings are located as follows:

LOCATION ILLUSTRATION
Left Spindla Figure 19, Item D
Right Spindle Figure 21, Item A
Clutch-brake Pedal Figure 21, Item B
Steering Bracket Figure 22, 1tem A
Right Axle Heb Figure 23, ltem A
Right Axle Figure 24, lam A

LUBRICATE PIVOT PQINTS: Every 25 hoursa film
of grease should be placed at the end of the neutral start
safety switch and on the steering gear to provide smoother
operation and help reduce wear. They are located as fnilows:

LOCATION ILLUSTRATION

Steering Gear Figure 22, Item B

A few diops of engine ofl placed on the tractor pivet points
will help reduce wear and provide smoather operation of the
tractor and its controls. Every 25 hours or mors often under
wet or dusty operating conditions, place a few drops of
FAFS0 engine ofl on the pivot points, balng carefnl net to
get cil on belts or pulleys as it may cause them to dip. Pivot
points ace located as follows:

LOCATION ILLUSTRATION
Left Tie Rod End Figura 19, item E
Right Tie Rod End Figura 21, ltem ©
Front Axle Pivet Figura 25, 1tem A
Power Take OFf Pivot Figura 27T, Item A

CHECK TIRE PRESSURE: Tires will last longer and
perform better if they are kept properly inflated. They



Figure 24, Greasa zerk on right rmear axte.

shonld be inflated as follows: Front tires 12 to 15 PSL Resr
tires & to & PEIL

CHECK TRANSMISSION OIL (FLUID} LEVEL:
See fiqure 28. The reservoir for the hydrostatic transmission
il must be kept filled to the bettom threads of check plug
(£). To check the mservoir oil level remeve plug (A) I ol is
oot up to the bottom threads of the hole, add Derron autc-
matie trapsmission oil. Adding transmission il will be easier
by remeving nut {B) and reservoir cover {C). Clemm cover ()
carefully before remaoving it to prevent dirt or forsiqn mater-
fals from contaminating the o in the regerveir, After flfing
the reservoir to the lkvel of check plug {A), replace check
plug (A) cover {C), and rst {B), and tightén securely.

CHECK AXLE HOUSING OIL LEVEL: S:e fqurs

Figure 25. Front of tractor shawing axl2 pivot.

Figure 26. Power take off idler pulley, pivot points assesn
from beneath tractor.

27. Remuve pips plug (A} to check the ofl level in the axle
housing. Qil should be level with the top of the elbow. If it
iznot, add SAE S0 weight transmission oil. Replace the plug
angd tighten it seerurely,

if it should be necessary to drain the axle howsing, the drain
plugizlocated at {B}. Always tighten it securaly when replac-
ing to prevent cil leakage.

CHECK BEVEL GEAR BOX OIL LEVEL: See Tigure
23. The check and £ill plug for the bevel gear box is located
at (I2). Remove it to cheok the oil level The bevel gear bent
iz properly filled when oil is visible at the betiom of the &-
bow. If filled to the top of the ebow, ofl may be forced ot

Figure 27. Raar aof tractor showing axle drive housing.



Figure 28. Hydrostatic transmission Auid msenveir and hevel
gear housing located under seat deck.

the vent pluy located on top of the bevel gear housing, If il
is required, add SAE 9 weight transmission oil Fill ooly
until oil can be seep in the bottom of the pipe elbow. If it
should be necesssry to drain the bevel gear housing, the drain
pugislecated at (B}, Always tighten it securely when replac-
ing to prevent oil leakage.

CHECK BATTERY WATER LEVEL: Ses fiqure 29,
Ewvery 25 hours, or more often when sperating the tractor in
temperatures above 720F, remove the & battery caps (A) and
check the water lewvel in each cell. When the battery iz in use,
water evapomtes from it. Never aliow the water Ievel it the
battery toget below the top of the platas. Filt the hattery to
marking rfirg (D) with diztilled water a3 shown in Bgure 29
If distilled water Is not available, dean tap water may be used,

EVERY 100 HOURS OR ONCE A YEAR

CLEAN OR REPLACE AIR FILTER ELEMENT:
The engine air cleaner is made up of two types of filters. The
foam flter (Figura 20, Item B} and a dry Bluering demsnt,
The foam element should be cleaned and giled avery 25 hours

asexplained under the Every 25 Hoar Maintenance Services.

Unoe & year or every 100 houts, which ever ooours first, the
peper element should be removed and cleaned or replaced.
Proceed as follows:

1. See figure 19. Remeove wing aut (B} and cover [C) from
the air cleaner.

2 See figure 20. Remove the fvam element (B) and clean
and oil it ag described in the Every 25 Hour Maintenanees Ser-
wigm,

3. Pemove wing nut (C) and remowe the paper element from
the air cleaper.

4. Clean the element by tapping it gently on a flat surface.
Ifivisvery dirty, replace the slement or wash it in detergent,
and water rinse antil water remams clear. The dement must

18

Figure 29. Tractor batizry visible when hood i raised.

be dried thoroughly before using.

5. See fiqure 20. Replage the paper element and wing nut
(C) angd tightem it securely. .

€. Tnstall the foam element (B} cver the paper element as
shown in figure 20,

7. Seeflgure I9. Replace cover () and wing nut {B) and
tighten securaly.

REPLACE FUEL FILTER: See figure 19. Every 100
hours or more often under dirty field conditions, the fuel
filter (F) should be replaced. CAUTION: DO NOT REMOVE
THE FUEL FILTER WHEN THE ENGEINE 1S HOT, AS
SPILLED GASOLINE MAY IGNITE. USE CARE WHEN
REMOVING AND INSTALLING CLAMPS (&), NOT TO
SPREAD THEM ANY MORE THAN NECESSARY AS
THEY MAY TAKE A SET AND NOT HOLD THE HOSE
T THE FILTER PROPERLY.

In extremely dirty fuel conditions, the foel flter may be
come filled with dirt and restrict fuel flow. The filter can be
washed in solvemt and blown cut with compresed air and
used

REPACK FRONT WHEEL BEARINGS: Every 100
hours of operation or onee a year, the front wheel besrings
shcﬂdbemmedandrepaukedmthgrease Procesd as fol-
lows: | -

1. B]ncknr]ackﬂmfmntnfthguactorsothEWheelywm
to work oo is oot supporting the tractor.

Z See fiqure 30. Remove the grease cup (A) by pr_'.r.-.ng off
with a sorew driver. :

- & Useanﬂ]lenmhtolmsenthasetmﬂar{ﬁ}.

4. Remove the set collar (B), washer (E), outer bearing {C),
wheel (17, and inner bearing (F). It is best to keep the tero
bearings separate 5o yon can put ther back in their original
place. Wash the bearing shaft, bearings, and wheel housing
with a selvent such as kerosene aud wipe dry. Inspect the



SCHEDULED MAINTENANCE CHART

After each cycle of indicated hours
Service Required Page 5 25 100
Inspect the tractor andenging 14 ]
[ Check angine cranicase oil level 14 [
Clean transmission oil cooler® 14 [ ]
| Clean engine fins and screen® 14 [ ]
Lhange enging oil* {Fiest changs 5 hours) 15 »
Ciean engine air filter~ 18 [ ]
Lubricate orease HTIRgs 16 [ ]
F Gheck UTe pressure 16 @
Check transmission oil (fluid} level 17 [ ]
Check ax!e housing ail level 17 [
Check hevel gearbaox, ail Jevel 17 L ]

[ Gheck battery water level® 13 [ ]

_Check or replace air filter element™ 18 ®
Replace Tusl Jirer~ 18 ]
Repeck front whesl baarings 18 [
Clsan and reset spark plug 19 [ ]

[ Ciean battery cables EF] &

*Mora often under dusty and/or hot weather opetating conditions.
Sae your Briggs and Stratton lnstroctians for more complete information an servicing the engine.

Figura 30. Laft front spindle and axde assembly.

szml of the fnner wheel. Replace it if it {s damaged NOTE:
IT 1S EATREMELY IMPDORTANT THAT THE BEARINGS
AND GREASE THAT IS5 PACKED IN THEM SE KEPT
CLEAN.

5, Using the palm of your hand, foree a good quality wheel
bearing greass into the bearings. Place a coating of qrease on
the seal whers it tums I the hub.

&. See figure 30. Replace the inner bearing and slide the
wihed cn the axle

7. Replace the cuter bearing, washer, and the =t collar.
Spin the wheel siowly and press in on the set collar to seat
the bearing. Be sure the seal on the inside of the wheel is

properly seated. Hold In on the set collar and tighren the.

Allen serew securely.
8. Eeplace the qrease cup.

.030"* FEELER

.......

Figure 31. Setting spark plug gap.

CLEAN AND REPLACE SPARK PLUG: 50  fiqure
31. Every 100 hours the szpark plog should be removed,
cleaned, and the gap reset at 30", When the spark plog is
worn out, replace it with AC GC 46, Autclight A 71 or
Champion F&. CAUTION: BLAST CLEANING OF SPARK
PLUGE IN MACHINES THAT USE AERASIVE GRIT IS
NDT_ RECOMMENDED. SPARK PLUGS SHOULED BE
CLEANED BY SCRAPING OR WIRE BRUSHING, AND
WASHING WITH A COMMERCIAL SOLVENT OR GASO-
LINE. -

CLEAN BATTERY CABLES: See figure 29. Evary 100
hgurs or once a year the battery cables {B} and {C) sheuld
be removed and cleaned. CAUTION: ALWAYS REMOVE
THE NEGATIVE “GROUND CABLE" (C] FIRST AMD
REPLACE IT LAST. (lean the battery with scap and water
ta remeva all dirt, ofl and corrosion from the battery sur-
face. Do not allow foreign material or clearing selution to
getinside the bartary. Clean the terrainalsand battery clamps
with a wire brush. Replace and tighten securely. After tigh-
tening coat the terminals and clamps liberally with a ccat of
grease or vaseling to inhibit commesion.

13



ACCESSORIES

There are many optional accessories aveilalle foryour Sim-
plicity tractor through your Simplicity dealer. They will
make waur tractor perform better, or easier to operats
when uzing various attachments. For recommended access-
origs to use, when your tractor it to be operatad with an
artachment, see the Operation Chart on page 8. See your
Simplicity dealer if yon with to purchase any of the follow-
ing:

BALL HITCH-REAR
FRONT LIGHT KIT

REAR LIGHT KIT

ATTACHMENTS

HUBE GAPS {Set of 4}

WHEEL WEN\GHTS- REAR

WHEEL WEIGHTS- FRONT

POWER LIFT KIT

DUAL LIFT LEVER

REAR LIFTKIT

TIRE CHAINS

CUSTOMER _TUUL KIT {Wrenches, pliers & serewdrivers)

HOUR METER

To make your Simplicity tractor most usefal to you, Sim-
plicity manufactures a complete line of attachments for it.
They ara available throegh yonr Simplicity dealer. Contact
hirn if yon wish to purchase any of the following:

42" & 48" ROTARY MOWERS

46" S1ICKLE BAK MOWER

VACUUM COLLECTOR

CART COVER [High capacity]

CART COVER (Low profile)

ROVING NOZZ1E FOR VACUUM COLLECTORS

CART - DUMP 1000 POUND CAPACLITY

CART - DUMP 400 POUND CAFACITY

38" LAWK REVITALIZER [(Thatcher, aerator)
36" & 42" ROTARY SNOW THROWERS

46" SNOW PLOW AND DOZER BLADE

42" SNOW PLOW AND BOZER BLADE
ENOW CAE

36" ROTARY TILLER £ 0™ TIME EXT.

10" PLOW

CULTIVATOR

SPRING TOOTH HARROW

42" GRADER ELADE

SPECIFICATIONS SUBJECT TO CHANGE WITHOUT NOTICE

a0



BEVEL GEAR HOUSING

30

37

Ref. oy Ref.. Qty.
Ho, | Part No. | Req. Dreseription No. | Part Ho. | Ren. Deseription
1 | 171797 | 1 |Bevel Gear Housing, 22 | 154040 | 1 | Pearing Clamyp Flate
w/Bearings 23 | 720001 1 | Lockwasher, 5/167
2 | 154326 | 1 |PipePlug 24 | 7053012 1 1 | HexCapscrew, S/167-18x5/8"
3 | 173966 | 1 | Driven Shaft 25 | 172752 1 1 | Bewel Driven Gear
4 | 154071 1 | Washer 26 | 725003 1 | Eey
5 | 717517 I | Hex Jam ¥ut, 3/4°"-16 27 | 154026 1 | Washer
& (171792} 1 | Spacer 25 | 15428) 1 | HexCapserew, 3/167-18x3/4"
7 [ 171790 | S |Shim (As Required) 29 | 154282 | 1 | Gasket
4 171791 1 |Shim 0 | 164249 1 | Houzing Cover Assembily
@ 171767 | 1 |Cil Seal 31 | 726002 | 1 ] Fipe Plug, 1/47
10 | 172256 | 1 |Ball Eearing 32 | 728501 1 | Street Elbow
1} | 171796 | 1 | Bevel Driven Gear 35 ] 726003 | 1 | PipaPlug, 3/8"
12 | 172206 1 | Betaining Ring | FAT00S & | Hex Capscrew, 1/4''-20 x 578
13 | 725003 1 |Key 35 | lee049 I | R.H. Side Plate
14 7154279 | 1 {Needle Bearing 36 | 174034 | 1 | L.H. Side Plate
15 | 118117 1 0¥l Seat 37 | 720006 | 14 | Lockwasher, 7/16"
16 [ ¥72750 1 | Drive Shaft 35 | 715136 & | HexCapscrewr, 7/16"-14 x 17
17 | 113117 | 3 | Ol Seal 39 | 705042 | 4 | HexCapserew, 7/16"-14x1-1/4"
18 | 154279 1 | Heedie Bearing 40 | 717022 4 | Full Hex Nut, 7/16"-14
19 | 172254 1 | Ball Bearing 4] | 715092 4 | Hex Capscrew, 7/16™-14
20 172206 1 | Retaining Ring = 1-1/4"
21 j 1727553 | 1 | Washer 42 | 173986 1 | Spacer

21




ENGINE AND DRIVE SHAFT




ENGINE AND DRIVE SHAFT

Ref. Qty.
Ho, | Part Ho. | Req. Desctiption
1 1 |Engne
2 1173335 | 1 |Fad,FuelTank
I | 715049 1 | CupPFt.Bocket Head Set
Screw, 3/&"-24 HL.F. x /8"
4 | 172677 | 2 |Hex Capscrew, 3/8™-16 H.C.
x1-1/8"
5 | 720002 | 2 | Lockwasher, 3/8"
6 { 170456 | 1 | Muffler, Exhaust
7 1172185 | 1 |Elbow & Mipple Assembly
8 | 172081 1 | Muffler Clamp
g | 154378 | 1 ] LockMut
10 { 171880 | 1 | Strap, Muffler
11 | 705012 | 1 |Hex Qapscrew, 51618 N.C.
x 58"
12 1 720001 1 ] Lockwasher, S/16"
i3 | 717001 { 1 | Full Hex Mut, &16"-13 H.C.
14 | 1724585 | 1 | Rec't- Head Screw, 3/87-16
H.C. x 1-5f16"
15 | 705009 % | Hex Capscrew, 3/8™16 H.C.
x1-1/27
1& | 719001 4 | Flain Washer, 3/5" Etd.
17 | 720004 | 4 | Lockwasher, 1/2"
18 | 17005 | 4 | Full Hex Mut, 3/8"-16 N.C.
19 | 171241 ] 1 Xey
20 | 713504 1 | Cup Pt Sccket Head Set
Seraw, 5/16"-18 H.C. 2 3/8"
21 { 171115 | 1 | Tank, Fuel
22 | 1712521 1 | {Cap, Fusl Tank
23 | 173204 | 2 | Hose, Fuel, Flexible
24 | 173206 1 | Fuel Filter
25 | 154372 | 4 | Clamp, Hose
26 | 171330 2 { Sizap, Tank
aF + 172744 | 2 | Strap, Fuel Tank
28 | 173026 | 1 | Couopling
29 | 157424 | B8 | Washer, Special
20 | 8161056 2 i Bearing, Fivet Elock
31 | 720002 | 2 | Lockwasher, 3/8"
32 | 715036 | 2 | BexCapscrew,3/8"-16x2-1/4"
33| 172328 1 | Shaft Assambly, Drive
54 | 172677 | 2 | HexCapstrew,3/8"-16x1-1/8"
35 | 720002 | 2 | Lockwasher, 3/8"
%6 | 717003 | 2 | Full Hax Hut, 3/8"-1&
"37 { 173026 1 | Coupling
38 | 157424 8 | Washer, Special
39 | 172677 | 2 | Hex Capscrew,3/8"-16N.C.
x 1-1/8"
49 | T20002 2 | Lockwasher, 3/8"
41 | FL700E 2 | Full Hex Hut, 3/8"-16 H.C.
42 | 172264 1 | Flange, Drive Shaft
45 | 157427 | 1 | Key, Drive Shaft

DECALS

ThceLr- Fioal, AN STY &

TMEE FFLM, EIWPLICITY &
[ HLMAER

NT21X% FILM, FACELT EMBLEM
SovERLIGH

112838 FLM, BRAKE

TR - QB £ LITEH b —
17EME -FLATE. SRALA, N = e
TIgE) - FILU, BAPETY

FRONT VIEW

1ial - FILW, Qi

LEWEL IMNET. TTIARE - FTAM, e TALMENT FakEs

f‘mﬂ: - BUTTON PLLRG

r-.| e £ 1A EHS  FILML IGRATIER

EMGINE
[ B2 - ML, 3P T FATTERN

Al GAFETY

173219 - FILM, THROTTLE

157080 -DECAL CALTION

TOF VIEW

17ETR- FILM, LUFT LEVER

157131 - FILM, A IR CLEANER 1T Fiis, AFEED PlGE HYTIRD.

IT21ED- EWBLEM -
O ERERGH

LEFT SIDE VIEW

23



FRAME, HOCOD, GRILL & INSTRUMENT PANEL

HOLD BEVEL GEAR
BOX TO FRAME

24



FRAME, HOOD, GRILL & INSTRUMENT PANEL

Ref, Ly Ref. Qty. .
Ng. | Part Ho. | Req. Description No. | Part No. | Req. Description

1 § 174005 1 |Frame Amembly 34 | 171334 1 | Choke Control

2 | 720006 | 4 |logkwasher, 7/16" 35 | 158475 1 | Clip, Bowden Wire

3 | 154289 | 1 | Bushing 36 | TLAO0G 1 1§ Self Tapping Rd. Hd. Scrow,

4 | 705039 | 4 | HexCapscrew, 7/16"-14N.C. No.10-24 N.C. % 1/2"

x B-172" 27 ) 158475 1 { Clip, Bowden Wire

5 | 171271 1 | Foot Rest, R.H. 36 | 710004 1 {Rd. Hd. Machine Screw,

& | 174662 | 1 |PBushing MNo. 1032 HL.F. x 3/8"

7 | 176628 | 1 | Foot Rest, L.H, 39 | 717007 | 1 |¥Full Hex Nut,No. 1032 N.F.

8 | 702015 | & |Cariage Bolt, 5/16™-18 H.C. 40 | 157315 1 | Bragket, Throttle Cable

x 34" 41 | 720003 1 | Lockwasher, 1/4"

@ | 720001 | & | Lockwasher, 5/18" 42 | 714021 | 1 | Belf Tapping Res. Hex Hd.
10 | 717G0) 6 | Full Hex Nut, 5/16"-18 N.C. SBerew, 1/4M-20H.C. x 5/8"7
1T | 705017 | 2§ Hex Capscrew, 5/16"-18 N.C. 43 | 122186 1 | Clamp

x 347 44 | 708015 1 | Hex Capscrew, 1/AA"-20N.C.
12 | 720001 2 | Lockwasher, 5/16" x 3/8"
13 | 718024 | 2 | Nut, Tinoerman, 3f16™-12H.C. 45 | 720005 | 1 | Lockwasher, 174"
14 | 171266 1 |Dash Assembly 46 | 719006 1 | Plain Washer, 1/4" Std.
15 { 718032 | & |Mut, Tinnerman 47 | 717005 | 1 | Ful Hex Nut, 1420 H.C.
16 | 714031 | 11 | Hex Head Self Tapping Screw, 48 | 172040 | 1 | Throttle Handle
Ne. 14 AR x 3/4" 4% | 172038 1 |Knch
17 1 171231 1 | Panel, Instrument 50 | 171848 1 | Stop Throtile
18 | 157077 | 1 | Bushing, Steering 51 | 158424 1 |.Arm Throttle
19 | 172008 | 1 |Flate, Steering Adi. 52 189107 1 | ¥asher
20 | 711002 6 | Round Head Phillips Screw, 55 | 721le02 1 | Washer Lock Dished Type,
IMA"-20N.C. x 12" 38"
21 | 7133 | & |Nut, Tinnerman, 1/4"-20N.C. 84 | 7i7510 1 | Fult Hex Lock Nut, 3/8"-16
2 ¢ 719007 | 4 | Plata Washer H.C.
25 [ 171226 | 1 | Grille & Hood Assembly 55 ] 710002 1 | Round Hd. Machine Screvs,
24 | 172935 | 1 | Molding, Hood No. 10-32x 172"
25 171232 I | Screen, Grille 56 1 721003 1 | Lockwasher, No. 10 Shakeproof
25 | 171504 2 | Washer 57 | Fldoor 1. | Fall Hex Mut, Ho. 10-32
27 | 172742 2 | Washer 88 | 720007 2 | Lotkwasher, No.12
23 | 721003 | 4 | Lockwasher, Shakeproof No. 10 09 | 717023 2 | Full Hex Mut, Ho. 10-24
29 | 727023 | 4 | Fyll Hex Hut, No. 10-24 .F, 60 [ 171603 | 2 | Hood Strap
30 | 8191047| 2 | Sprng 61 | 711003 | 2 1 Phillips Head Truss Serew,
31 | 705009 2 | Hex Capserev, Z/8"-16 N.C. Mo. 1032 x 1/2"
x1-152" 62 | 171804 2 | Washer
32 | 717510 | 2 | Hex Lock Mut, Center, 3/8™.16 63 | 717507 | 2 | Lock Mut, No. 10-32
N.C. 64 | 101025 1 | Washer
33 | 171355 1 | Throttle Control 65 | 156116 1 | Washer

23




FRONT WHEELS, AXLE, TIE ROD & STEERING

No. | Fart Ho. | Req. Description NHo. j Part No. | Req. Description
1 | 171376 | 2 | Whesl & Tire Assembly 31 § 717003 | 2 |Full Hex Nut, 3/8"-16 N.C.
2 1157490 | 2 | Tire 32 | FOS016 | 4 | Hex Capserew, 3/8™-16x 1-1/4"
3 | 164247 | 2 | Tube 35 | 157616 1 | Axle Assy., Front
4 | 156305 | 2 | Valwe Stem & Cap 34 | 134285 | 4 |Bushing
5 | 171577 } 2 | Wheel-Sub Assembly 35 | 7270Q1 | 3 | Fitting, Greass
6 | 171378 { 2 | Wheel {Front) 36 | 157618 | 1 [Spacer
7 § 194393 | 4 | Bearing, Cup 37 | 719004 | 2 |Flain Washer, 1/27
8 [ 154486 1 4 | Bearing, Cone {Without Saal} 38 | 715159 1 | Hex Capscrew
9 [ 154487} 2 |HubCap 39 | 718068 1 | HNut, Toplo, 3/2"-13
10 | 170168 2 | 8eal 40 | 171194 1 |Steering Wheel
11 [ 171?741 1 | Spindle Assy., L.H. 41 | 715046 1 i Hex Capseraw, 5/167-18 % 1-1/4"
12 | 157494 | 1 | Spindle Assy., R.H. 42 | 717511 1 | Hex Lock Mut, 5/16"-18 N.C.
13 | 717007 | 1 | Hex Jam Nut, 1/2"-13 43 | 170950 1 | Stesring Bracket, Casting
14 | 171375 | 4 | Spacer 44 | 170992 | 1 | Bushing, Steering
15 | 80210101 3 { Collar, Set 45 | 171332 1 | Casting and Bearing
16 | 713503 | 2 | Bet Surew, 5/16"-18 x 5/16" 46 | 154258 | Z | Bearing, Needle
17 | 8061012] 1 | Washer{Use Beneath Snap Ring) 47 1 171000 1 | Plate, Steering
18 | 108181 | 3 1| Washer 45 | 717219 | 1 |Hex Lock Mut, 7/I6"-14 N.C.
19 1 157286 | 1 | Ring, Retaining 49 | 717524 | 2 |Hex Jam Nut, 3/8"-16
20 | 170998 | 1 | Arm Assy., Strg. LLH. 50 | 715030 {1 1 |Hex Capscrew, 3/3"-16x 34"
21 | 157427 2 | Key 51 | 170388 1 |Pinion, 15T, Bevel
22 | 713006 | 2 | Bet Serew, 5/16"-18x 1/27 52 | 725002 | 1 | Key, Woodruff
23 | 171830 | 1 | Rod, Tie 83 | 171020 | 1 | Shaft, Steering
24 | 117018 2 | HexJdam Nut, 1/2"-20H.F. H | 154364 1 | Ring, Retaining
29 | 1a4272 2 | Jeint, Ball 56 | 708031 2 | Hex Capscrew, 3/87.16 x 778"
26 | 717528 | 2 | HexNut, Jam Lock, 1/2"-20 86 | 713002 | 1 | Set Screw, 5f16™18NC x1M4"
27 | 157499 | 1 | Link Assy., Drag 57 | 1602155 1 |“E” Ring
28 | 1534177 | 2 | Spacer S8 | 170999 | 1 | Arm Assy. Stesring
29 | 713001 2 | Washer, Plair, 3/8" 8% | 71903 | 1 | Phain Washer, 7/16"
30 | 720002 | 5 | Lockwasher, 378" &0 | 170987 | 1 | Gear, 23T, Boyel

26




NOTE: REFERENCE NUMBERS 18 AND 27
MUST BE REFLACED IM PAIRS

'REAR WHEELS AND AXLE

OREER TIRE AND TUBE REPLACEMENTS

FRCOM THE MANUFACTURER
Ref. Oy Reaf. iy
Ho_ | Fart No. | Req. Description No. | Part No. | Req. Description
1 | 172432 | 2 |Wheel & Tire Assy. 20 | 725501 2 | Hi-Pro Key
2 | 1876357 2 |TirelO-1/2"x 12 21 1547391 1 | Retaining Ring
3 | 157638 2 |Tube 22 | 14277 1 | Axle Washer
4 | 173353 2 | Valve Stam 23 7| 158579 & | Ehifferential Finion
5 | 173430 | 2 |Whesl Drive 24 | 121083 | 8. | Differential Pinion Spindle
& ] 8261100} 10 |Hubk Bolr 25 | 162085 8 ! Spring -
7 154208 1 Left Hand Wheel Hub 26 171517 2 | Ring Spacer
8 | 159129 1 |Key 27 | 171854 T { Differantal Cover
9 | 715022 1 | Set Sceew, 3/8"-16x 1-1/27 28 | 715043 8 | Hex Capsarew,
19 | 713004 1 | Set Screw, 3/8"-16x 17 e 16 x 2127
1 | 71701% 2 | Hex Jam Nut, /8"-16 20 | 717510 & [ Full Lack Hex, Nut, 3/8"-16
12 | 176945 | 1 |R.H. Wheel Hub Asgy. 30 | 705015 | & | Hex Capscrew, 1/4"-20x5/8"
13 | 727004 1 | Grease Fitting 3l 720003 & | Lockwasher, 1/4"
i4 164217 1 Differential Carder z2 717005 & Full Hex Nut, 1/4"-20
1% 157120 2 Drive Key Iz 121190 1 Differental Cover Seal
1& 171515 2 | Axla Washer % 171526 1 | Rear Axle
17 § 153068 2 | Bearing 35 105050 1 | Washer
18 | 171853 1 | Differential Caver 3& [ 154065 2 | Axle Collar
19 | 177041 1 | Differential Gear 37 | FlI002 4 1 Set Screw, 516718 378

21




TRANSMISESION GROUP

Ref. (. Ref. 2y
Ho. | Part Ho. | Rea. Dsscripticn Mo. | Fart Ho. | Reg. Description
1 | 148105 1 | GearCase Complete (Incl 2-5) 31 | 188015 1 | Heedle Bearing
2 | 168001 1 | Gear Case 32 | 166018 ] 1 |Mecdle Bearing
3 154271 1 | Heedlz Bearing 33 | 157519 1 | Megdle Bearing
4 | 168018 1 | Heedle Bearing XM | 723007 2 | RollPin, 3/8"x 1"
5 157519 1 | Heedie Baaring 35 | 176239 1 | Shifter Sheft
& | 176246 1 | Brake Shaft 36 | 15019 1 | Set Sgrew, 51618 x 142"
7 1178245 1 | Gear - Ist Interm. 37 | 176234 1 | Shift Fork
& j176243 | 1 | Sliding Pinion 35 | 152323 ! 1 |Spring
9 | 176244 1 | ey 29 | 154262 1 | Shift Lock Ball
10 | 166013 | 3 | Washer 47 | 176238 | 1 | Shift Shaft Assembly
11 | 176980 | 2 | Retainer Ring 41 | 166023 1 |“Q"Ring
12 ; 165021 1 | il Seal 42 | 166029 | 1 | 5hift Stem
13 | 166012 1 | Shkaft, Interm. 43 | 717029 1 | Hex Jam Nut, 5/16™-24
14 | 176236 1 | Pinion & Gear Amembly 42 | 176242 1 | Drive Flange Assembly
1% | 166016 | 2 | Washer 45 | 726002 1 | PipePlug, 1/4"
16 | 166017 1 | Eetaining Eing 46 | 726003 2 | PipeFlug, 3/8"
17 | 166066 1 | Axle Tube Assembly 47 | 728801 1 1| Street Ethow, 3/8™
15 | 154224 2 | Bushing 48 | 705007 5 | HexCapscrew, 5/16™-18x 1"
19 | 186006 1 | Dive Gear 49 | 705020 | 4 | HexCapscrew, 5/16-16x 2"
20 ;154096 | 2 | Key 50 | 720001 % | Lockwasher, 5/16"
21 | 154087 | 4 | Washer 51 | 166097 | 1 | Hydrostatic Pump & Motor
22 | 166167 1 | Washer ] Unit
23 | 154268 | 2 | SnapRing 52 | 166003 1 | Moter Shafi Pigion
24 | 154269 | 2 | Ses] E% OF 123344 | 1 | Washer
25 | 166040 1 | Spacer (R.H. Side) 54 | 715088 | 1 | HexCapscrew, 5716724 x 3/4"
26 | 186041 1 | Spacer (L.H. Side) 55 | 720001 1 | Lockwasher, 5/16™
27 | 727002 1 | Greass Fitting 56 | 166026 | 1 | "Q" Ring
28 | 166043 1 | Gear Case Gasket 57 | 715064 | 2 | HexCapscrew, 7/16™-14 x 4"
29 | 166103 1 | Gear Casa Cowver Sub., Assy., 58 | 720006 2 | Lockwasher, 7/16"
(Includes 30-33) 59 | 717022 2 | Full Hez Hut, 7/16™-14
30 ) 166002 1 | Gear Case Cover )

28




HYDROSTATIC CONTROL GROUP

Raf. Qty- o Ref. | Q.
No. | Part Ho. | Reg. Description No. | Part Mo, | Req. Drescription
1 jle6022 | .1 {Pulley Fan 17 | 166138 | 2 | Hydraolic Hose
2 [ TIE0R0 | 3 | Hex Screw, Washer Hd. 18 | 166044 8 | Hose Clamp
3 ¢ 166114 | 1 | Fan Shroud Assembly 19 | 166139 | 2 |Beaded Insert
4 [ 720002 | 1 |Lockwasher 20 [ lee024 | 2 | ™0 Ring .
S 1 700031 | 1 |HexCapscrew, 3/8"-16x7/8" 21 | 166140 [ 1 [ Reservoir Assembly
6 | 720001 I | Lockwasher, S/16% 22 | 166147 1 | Filter Element
7 1 717001 | 1 | Full Hex Mut, 5/16"-18 23 | 166171 1 | Spring
& | 705017 1 | Hex Capscrew, 5/16"-18 = 5/4" 24 | 188150 1 | Washer
9 | 714026 | 1 |Hex Hil Thread Forming Screw 25 | 166080 | 1 | Reservoir Cover
10 | 704004 | 4 |36l Tapping Screw, No. 10 x 343" 26 | 166020 1 |™Q" Ring
11 {1 166134 | 1 |Cooler Deflector 27 | 166161 1 | HNyvlon Washer
12 | 166145 1 | Caplug 28 | 717525 1 | Elastic Stop Nut
13 | 166135 | 1 |Oi Cooler 29 { 726253 { 1 |PipePFiug, }/4"
14 | 710002 | 3 |Rd.Hd.Machine Screw, 30 | 719002 | 2 |Plain Washer, 5/26"
Mo.10-32 x 172" 3 720001 2 | Lockwasher, 5/1&"
15 | 166138 1 | Hydraulic Hose 32 | MNLL 2 | Full Hex Nut, 5/16"-18
16 | 166137 { 1 |Hydraulic Hose 335 | 705017 | 2 | HexCapserew, 51618 x 374"

29




ING|DE DASH ASSY.

ELECTRIC STARTER — GENERATOR SYSTEM

TO IGMITION SWITCH

{L.H. SIDE PLATE]




ELECTRIC STARTER—GENERATOR SYSTEM

Ref. Qty. Ref. Qty.
Ne. | Part Ho. | Rea. Description No. | Fart No. | Req. Description
1 [122236**] 1 | Motor-Generatar 26 | 718090 | 3 {Scre ‘ormin
2 122213 | 1 { Generator Start Catile 1;4?{;{;]:: T?gﬁ FomnS,
3 |157524 1 | "V Balt 27 1122142 | 1 | Battery Iosulation
4 1157654 1 | Support Assembly 28 ! 172119 | 1 |Fusl Tank Insulation
5 [720001 10 j Lockwather, 5/16" 29 | 122300 1 |Starter Switch wikeys
& |705017 4 | Hex Capscrew, 5/16"-1% x 54" 20 | 721509 1 | Lockwasher Int., 97167
7 |M7525 2 | Elastic Stop MNut, 5/16"-18 31 | 176710 1 | Harness Assemhbly
& |717001 % | Full Hex Nut, 5/16™-15 32 | 172175 | 1 | Grommet
9 | 705019 2 | HexCapsorew,5/16™-18 x 1-1/4" 33 | 106786 [ 1 | Clamp
10 |122195%*| 1 | Voltage Requlator 34 | 165074 | 1 |Speed Clip
11 176931 1 | Brackst 35 | 163073 1 |Spesd Clip
12 |157102 1 { Belt Tightenar 36 | 174695 2 | Swiwch
13 1705020 3 | HexCapscrew, 1/4%"-20 x 374" 37 | 122234 1 |Hut
14 | 720003 4 | Lockwasher, 172" 38 | 176311 | 1 |Switch Support
15 | 717005 4 | Full Heg Nut, 1/420 39 | 171295 | 1 |Indicator Lamp Assembly
16 |715048 2 | HexCapscrew, 5/16"-18 x 3/3" 40 | 172163 | 1 | Circuit Breaker
17 | 719002 I | Plain Washer, 5/16" 4l | 7A7001 | 2 | Full Hex Mut, 5/16™-18
18 |171225 1 | Battery Clamp 42| 122216 1 |Solencid
19 | 720003 2 | Lockwasher, 1/4" 43 | 171801 | 1 | Wire Ignition to Generator
20 |172270 1 | Bartery Light
21 |172277 1 { Film, Battery 44 | 717007 | 1 |Ful Hex Mut, No. 10-32
22 |i71805 1 | Cable {Battery to Solenoid) 45 | 721003 | 1 | Lockwasher, ext. Ho. 10
23 |122195 I | Wire Clamp {Genemator Cable) 46 | 717005 | 2 | Full Hex Mut, 1/4™-20
24 | 714005 1 { Rd.Hd. Screw, No. 1022 % 1727 47 | 176310 | 1 | Spring Clip
25 171811 1 | Cable (Battery ta Ground) 48 | 702029 | 1 | Carrage Boit, 1/4"-20 5 3/4"

** FOR SERVICE CONTACT YOUR LOCAL UNITED MOTOR SERVICE DEALER (DELCO-REMY).

1.

2.

HAHAMELS A55Y. - HEADLAMP

COMMECTCR
HEAD
LAsby

LUNNECTDR
LAamME SOCKLT
ALDY.

HEAD
LO.MPS

CONMECTOR

NDTE

'WEACNG SCHERATIC AD RHOWH STD. FOR
14-d P EXCEAT FOR ELECTRIC LIFT AND
FEAR LIGHT KIT,

10- 14 H,P. TRACTORA - WHE IKETALLING
ELECTRIC LIFT 0 TRRCTOA WITH FAGNT
LIGHTE = DISGONNECT WA ASSY. 47151
AND [MECAFD. COMNECT THE OLALGK
WIAE FROM SWITCH AZEY. §72003 7D G
MITION 501 TUH LXErX ANDsIRE ASS5Y,
133227 A SHOWM.

M- 14 1P, TRACTDA - WHEN INSTALLINS
ELECTAI:LIFT G TRACTOR W THRUT
FROMT LIGHTS - HECORMECT wiRE ATRY.
I7LR]1 AND DISCAAD. COMMEGT ELALK
WLRE FAGM SWITCH ASSY. | 72003 TO G-
RITION SWITEH 13201 ANDG GEN. LIGHT
11250 A5 Pr0wK

13H.P. TRALCTOR ST WiRE ASSY. 171800
CONNECT T IGNITION S TUH 1 AlD
T3 GEMN LIGHT 171205 AS SHOWE,

CABLE GEM. TOLEN.

!
1
|
|
|
|
|
I
|
1
|
|
|
|
;
!
I
|

CABLE BARTIERY

RED

Tan
AEAR LIGHT
s !'Iil 7 ) BATTERY A5SY.
B‘u.'r:'-Ele ALY WDOLTAGE
X REGAIL ATAR

il o

C3-

Il LGHT ELUE
-l

1

WIAE 10 RERP LIGHT

£
WIRE ASSY,
GROLANG

ACCESRORIES IOFTIGNALI
FRONT LIGHT KIT — JOGERT - 1D HE.

REAA LIGHT KT - 39055 10 H.P-- 14 MF.
SLECTRIC LIFT T - (il - 10 H P-4 W P,

|_.:|;_*_.m GROUMD ENGINE

WTE@ r—mREASS'-'. GEN, LIGHT
|AEaEER lr—sEE woTE(TY
) | i
IGAITION
=
Ly
WIRE ASSY.CEN LIGHT
BLALK,
DARE ELUE  HARMETE ATTY, £ noTe(T) e |
|J witiae |
o 1 wme nemy. by swirey | PSLATEY - IvpicaTOR Lawe £ |
e FELLgW |
SHACHID EOLT .Jl I r !
——
| 3 7 1
YELROWT T ..'E_: _|l 1 I_L | E “!J swlm-mssv.i
—_—— — PIER LIFT
r P (- — e
POWER LLFT ASFY. il
e} E;_a.:x

3




CLUTCH AND ERAKE GROUP




CLUTCH AND BRAKE GROUP

Ref, Qry. Ref. Qty.
Ne. Part Ho. | Req. Deseription No. Part Ho. | Req. Deseription
1 157121 1 Driver Pulley 25 715001 1 Plain Washer, 3/8"
2 725003 i Woodmif Key, 3/16” x 3/4" 30 720002 i Lock Washer, 578"
3 166172 1 Y Balt 31 717003 1 Full Hex Nut, 3/8"-16
4 166122 1 Belt Guard Assy. 32 103419 2 Bushing
5 164268 i Idler Pulley 33 171173 1 Foot Pedal Assy.
& 713001 2 Plain Washer, 3/8" 34 722001 1 Cotter Pin, 3/32"" x 3/4"
7 157081 1 Spacer 35 722009 1 Cotter Pin, 1/8" x 3/4"
8 705003 1 Hex Cap Serew, 3/8"-16 % 36 166176 1 Brake Dmum
214" 37 158196 2 Washer
9 720002 1 Lock Washer, 3/8" 38 719001 1 Plain Washer, 5/8"
10 717003 1 Full Hex Nut, 3/8"-16 39 717319 1 Lock Nut, 7/16"-14
11 717524 1 Jam Hex Lock Nut, 3/8™18 40 172234 1 Brake Band & Lining Assy.
32 166126 | 1 Idler Lever Assy. 41 172236 | 1 Brake Band
I3 166130 1 Spacer 42 172237 1 Brake Lining
14 718001 1 Plain Washer, 5787 43 724502 5 Rivet MNo. 7 x 1/4"
i5 720002 1 Lock Washer, 3/8" 44 719002 1 Plain Washer, 5/16"
16 715063 1 Hex Cap Screw, 7/16"™-14x 45 720002 1 Lack Washer, 378"
T 44 Fos010 1 Hox Cap Serew, 3/3'-16=x
17 166157 1 Rod Guide Assemtly 1-3/4™
s 717511 1 Full Hex Lock Nut, 5/16%- 47 172460 1 Brake Rad Assy.
18 ag 717003 Z Full Hex. Nut, 3/8'-16
19 174104 i Clutch Rod Assy. 49 717505 1 Foll Hex Lock Nut, 3/8™-16
20 717511 1 Hex Hut, Full, Lack, 5/16°- e 166119 1 Rod Guide Assy.
18 51 717511 1 Full Hext Lock Nut, 5/167-18
21 717001 2 Full Hex Nut, 5/16"-18 NC.
22 121037 1 Front Tension Spring 92 172451 1 Parking Brake Rod Assy.
23 166156 1 Spring Bracket, 1/4" x } % 53 171934 1 Red End
11-1/4" 54 717001 1 Full Hex Mut, 5/16'-18
24 714027 2 Hex Hd. Cap Screw, 3/8" x 5% 172108 1 Parking Brake Lever
L2 5h 715062 1 Hex Cap Scrow, 1/4°-20
25 154369 1 Idler Pulley Spring ' X 1.1/4" Grade 8
26 166173 1 Driven Pulley 57 721702 1 Dooble Lock Washer, 174"
27 713503 1 Cup Pt. Socket Hd. Set 58 FI¥a0e i Hax Nut, Full, Lock 1/4"-20
Serew, 51618 x 57167 o9 719004 1 Plain Washet, 1/2"
28 157300 | 1 Foot Pedal firm, 1/4™ x 60 121037 1 Spring

130" ¢ 3778

33




REAR LIFT DRAW BAR GROLP

Ref. Qty. Ref. Qty-
No. | Part No. | Req. Desmiption Neo. | Part No. | Reg. Dezeription
1 | 171599 1 | Lift Lever Quadrant 0 | 72I01E | 1 i Rell Pin, 3/87 x 1-174"
2 | 170975 1 | Lift Lever Baaring 3 | 170983 | 1 jLatchRead
3 | 715046 | 1 | HexCapscrew, 5/16™-18x1-1/4" 32 | 722001 1 {Cotter Pin, 3/32" x 3/4"
4 | 720001 1 | Lockwasher, 5/16™ 33 | 154228 1 | Spacer
5 | 717001 1 | Full Hex Nut, 5/16"-18 34 | 152006 | 1 |Spring
& { 170979 | 1 |} Lift Lever Bearing 35 | 154227 | 1 | Thumb Button
? § 715046 | 1 | HexCapscrew, 5/16'-18x1-1/4" 36 | 156209 | 1 | Handle Grip
8 § 720001 1 | Lockwasher, 5/16™ 37 | 153058 | 1 |FBin
g | 717041 1 | Hex Nut, 5/16"-18 38 | 81el035] 1 | Spring Clip
10 | 725004 | 2 | HexCapscrew, 3/8"-16x3/4" 39 | 157625 | 1 | Fromt Lift Lever Assembly
il | 720002 | 2 | Loclkwasher, 3/8" 40 | 713502 | 1 | Set Stwew, 5/16"-18 x 174"
12 | 717003 | 2 | Full Hex Hut, 3/8" 41 | 174085 1 | Cable Assy., Lift
13 | 174111 { 1 |Lift Shaft Assembly 42 | 172725 } 1 | Pulley
14 | 157624 | 2 |Bet Collar 43 | 157081 1 | Spacer
15 | 713002 | 2 | Set Screw Sq.Hd., S/16"-18 x 3/8" 44 1174723 | 1 | Cable Guard
16 | 705069 | 2 | HexCapscreaw, 7/16"-14x2-1/2" 45 1108418 | 1 | Screw
17 | 720005 | & | Lockwasher, 716" 46 | 717524 | 1 | Hex Jam Lock Nut, 3/87-16
18 | 717022 | 4 | Full Hex Not, 7/16"-14 47 7178215 | 1 |FBin
19 | 166110 | 1 |Spacer 43 | 722005 | 1 | Cotter Pin, 3/32" = 778"
20 ! 7O0RD4T 1 Hee Capecrew, 7/16"-14 x 1-2/4" 49 | 1553058 1l |Fin
2 157652 | 2 | Key 50 | 8161045| 1 | Spring Clip
22 1 713502 1 | Set Sorew, 5/167-18 x 1/4™ 51 1662064 1 | Arm Assembly
23 171559 1 Lift Lever Assembly 22 166072 I §Arm Assembly
24 | 720002 1 Lockwasher, 3/8™ 85 165074 I Draw Bar Assembly
25 [ 715120 | 2 | HexCapserew, 3/5"-16x1" 54 | 166198 | I {Pjate, Decal
26 157652 | 2 |Key 55 | 176299 | 1 | Film, Shift
27 (171593 | 1 [Lift Lever Assy. Inner Section 56 | 166075 | ! | Draw Plate
28 | 713502 | 1 | SetScrew, 5/16"18 x1/4" 57 | 166076 | 2 | Spacer
29 | 173039 | 1 | Lift Lever Latch B8 | 705042 | 3 | HexCapscrew, 7/16'-14x1-1/47

34




HYDROSTATIC CONTROL GROUP

Ref. Qty. Raef. Qiy.
No. { Part No. ] Reg. Description Ne. | Part No. | Req. Descripticn
1 | 171072 | 1 | Lever Assembly 2l | 717003 | 1 |Fuol Hex Mur, 5/8"-16
2 | 171432 1 |Stop Clamp 22 | 153058 I (PFin
3| 720003 | 1 |Lockwasher, 1/475td. 23 | 722001 1 | Catter Pin, 3732 x 3/4"
4 | 711002 1 | HexCapserew, 1/4"-20 N.C, 24 | 171388 | 1 |Rod Assembly Control,
x 12" Front
5| V777 1 |Handle 25. | 166088 1 | Turn Buckle
6 | 1661781 1 |Skift Ball Handle, 57167 26 | 718046 | I | Full Hex Mut, 7/16"-14 LH.
7 | 166047 | 1 | Spring 27 | 71122 | 1 | Fall Hex Nur, 71614 R.H.
B | 166063 1 |Spaver 28 ] 156089 | 1 | Bed Assy., Rear Cantrol
2 | 166051 1 | Shoulder Balt 29 1165078 | 1 | Spacer
10 | 719006 | 1 | Flain Washer, 1/4* 30 1 719002 | 1 | Fiain Washer, 5/16"
11 | 717513 | 1 {Fuli Hex Lock Hut, 1/47-20 31 | 720001 1 | Lockwagher, 5/16"
12 | 171429 1 | Quadrant 32 1 717003 I | Full Hex Mut, 3/8"-16
13 | 72100% 2 | Bhakeproof Lockwasher, 5716 33 | 1602158 2 | “E" Ring _
14 | 107135 | 1 |Spring 34 | 176314 | I | Shaft Amembiy Conrrol
15 | 172167 | 2 |Special Screw 35 | 166079 | 1 | Ball Jpint, Double End
158 | 171165 1 | Handle 35 | 166092 1 | Link Amembly Control
17 | 7140121 1 |Screw, Thd. Form, 1/4V-20x 2/8" 37 | 720001 2 | Lockwagher, 5/16"
12 | 164123 1 |Link 38 | 7Frrooz 2 | Fudl Hex Nut, 3/16™-24
19 | 719001 1 | Plaic Washer, 378" 35 | 723003 | 1 jRollPin, 1/M4"x1-1M4™
20 | 720002 | 1 |Lockwasher, 3/8" 40 | 166160 | 1 | SprngClip

3%




FRONT LIGHT GROLP

Qy.

Pef. Quy.
Mo. | Part Ho. | Reg. Description Me. | Fart No. | Req. Desoription
1 172286 1 |Shrood & Plate Assy., L-H. 14 | 172178 1 | Grommet
2 | 172280 | 1 |Lamp Socket & Wire Assembly 15 | 705030 | 4 | HexCapserew, 1/4"-20 x 3/4"
I 17AaE 2 | Headlight 14 | 720008 | 4 | Lockwasher, 1/4™ Sd.
4 | 172243 1 | Plate, Frant 17 | 17224 1 | Harness Assembly
5 F14019 & | Screw, Round Head Phillips 18 172295 1 Wire Assy., Ground
Swageform Neo. 12-24 x 1727 19 ] 172296 |. 1 | Wire Assy,, Light Swinch
& | 172269 1 | Moulding 20 | 172297 1 | Wire Assy., Indicator Lamp
7 | 172178 l | Gromumet : 21 | 122184 | 1 | Switch, Toggle
8 172285 I Shroud & Plate Assy., R.H. 22 1724836 2 Cable Clip Tinnerman, Front
9 | 172290 1 | Lamp Socket & Wire Aszy. Frame
10 | 172048 2 [ Headlight 25 | 172434 1 | Cable Clip Tinnermnan, Rear
11 | 172243 | 1 !Plate, Front Frame
12 172434 1 |<able Clip Tinnerman 24 | 172433 1 | Cable Clip Tinnerman, Tap of
13 | 172249 1 | Mowlding Grille

36




SEAT AND FENBERS

1590385

Eef. Qiy.
No. | Part No. | Req. Degeription
1 166111 I} Sear Deck Assembly
2 | 164029 1 | Seat Deck Bracket, Front
3 | 705012 | 2 | HexCapscrew, 5/167-18 x 5/8"
4 | 720001 2 | Lockwasher, 516"
L F17001 2 Full Hex Nat, 5/16"-18
6 | 157094 2 | Cushion Connector, Front
7 | 1606825 2 | Spring Clip
3 | 720001 4 | Lockwasher, 5/156™
9 719006 2 Washer, 1/4"
10 717001 d Full Hex Hut, 5/1&"-15
11 FOs01A 2 | Hex Capserew, 37816 x 1-144"
12 | 1607870 2 | Seat Deck Stop
13 F17510 2 | Ful! Hex Lock Nut, 3/8"-16
14 TR0 ¢ | Lockwasher, 5/16"
.15 717001 4 | Full Hex Mut, 571618
16 171153 1 | Contour Seat Assembly
17 F05012 2 Hex Capserew, 5/16'-18 2 5/8"
1z 720001 4 Lockwasher, 516"
19 2 | Cushion Connegtor

37




POWER TAKE-DFF

Ref. Q. Fef. Qty.
NHo. | Part No { Req. Description HNo. | Part No. | Req. Description
1 | 173945 1 | Inner Spring Guide 2% ) 173591 1 | Lever
2 [ 1722606 | 1 |Ring, Retaining 24 1 174686 1 | Special Capsrrew, 516"
3 1171772 | 1 | Spring UHC-2A £ 7/8" Grade 5
4 | 174859 1 | Bushing Assembly 25 | 174664 1 | Handle, Clutch PTO
5 | 157273 P Swd 20 1720331 1 | Knch
6 | 173956 | 1 | Pulley 27 | 7115107 1 | Full Hex Lock Hut, 3/8"-16
7| 174882 | 1 | Clutch Plate Assembly . 25 | 174455 1 | Pivet Arm Assembly
8 | 8061081 1 |Hey 20 | 170289 | 1 | BeltStop
g 718063 1 Washer Base Lock NMut “30 | 105306 1 Pulley
10 | 172206 | ! | Ring, Retaining 31 | 705006 | 1 | Hex Capscrew, 3/8"-16 %27
11 | 173957 | 1 | Brake Disc 32 | 157081 1 | Spacer
iZ2 | 715162 | 4 | SocketHd. Scrow, 1/4"-20 2 5/8" 33 | 720002 1 | Lockwasher, 3/8"
13 | 174013 1 | Sepport Brake Asembly 3 [ 717003 ] 1 | Full Hex Nut, 3/8"-16
I4 | 717519 | 1 | Full Hex Lock Mut, 7/16%-14 35 | HMg9002 | 2 | Plain Washer, 3/167
15 | 705017 1 t HexCapscrew, 5/16-18 x 3/4" 346 | 173932 1 | Idler Pulley
i | 717511 1 | Full Hex Lock Nut, 5/16"-18 37 | 705000 1 | Hex Capserew, 3/8"-16 x 2"
17 | 172451 1 | Fivot Assembly 38 | 172329 1 | Spacer
18 | 715165 2 | Thread Forming Screw, 29 | 720002 1 | Lockwasher, 378"
51618 x 374" 4G | 717003 1 | Full Hex Nut, 3/3"-16
ig | 171371 2 | Bushing 41  FioQoe 1 | Flain Washer, 516"
20 | 1531585 1 Handle Aszembly 42 | 157262 1 | Spring Tensign
21 | 173988 1 | Control Rod 43 | 164047 1 { Spring Tension Rod
22 | 71 2 | Full Hex Nut, 5/16"-18 a4 175314 1 Conical Spring

38






